X CEERFIIC S

NRAEZR BHRAICBD+RICHEEL TLIES LY,

Before beginning assembly, please read these instructions thoroughly.

THE FINEST RADIO CONTROL MODELS

PEEEANRE

E xpExperience the perfectect
Development and testing supported by the
Team Kyosho International Drivers and the X-Gear team.

KYOSHC

ULTIMAREGOL.6)

1:10 Scale Radio Controlled Electric Powered 2WD Racing Buggy

7ILT 4~ RB6.6

#B37 / BURERAAE
MororSports INSTRUCTION MANUAL
g  NOEX —————————
O D =D FEEIA /SAFETY PRECAUTIONS . 2~5
@Fv NDMICZEB X5 REQUIRED FOR OPERATION ... 6 ~7
@ 7OMRDEEE RADIO PREPARATION o 7
@RI CTHIDFE BEFOREYOUBEGIN . 8~9
Q>+ —[7Z/X—YEEK ARRANGEMENT OF PLASTIC PARTSONRUNNERS ... ... 10 ~ 11
@R AR T ASSEMBLY L 12 ~ 41
@ UT 4 = SETUP SHEET oo 42
@ SRR EXPLODED VIEW oo 3 ~ 46
@ANRFTIN—=Y - AT 3V /)X—Y YU XK~ SPARE PARTS & OPTIONAL PARTS .. ... 47 ~ 53
)
._ Sy=r
A\ REDRHDIEEE A\ UNDER SAFETY PRECAUTIONS
C DESRIRMHIERIIIE TIEH Y FEA! This radio control model is not a toy!
Q@ DERIIE VMEREERIET 2L S ICRtE N TWE T, B TITNENhEGS @1t is highly recommended that first-time builders seek advice of
&, BRERA> TWBAICT RINA ZERIFHERICHEITT LI 0, experienced modelers before beginning assembly.
QNS WERENHBZD T, AL TEEIIHBEOFENE ENBVWITHIT B B> @Assemble this kit only in places out of children's reach!
TLIEEL, @Take enough safety precautions prior to operating this model.
@OFHN U TEUDIBEAIE., A—DEHREEZ TELEHRLTHS, EFEDH- You are responsible for this model's assembly and safe operation!
THREULHLES W, @Always keep this instruction manual ready at hand for quick
@ TEE., FHBESENVDOTHEESNDLSICKIIICFEEL T TV reference, even after completing the assembly.
L O VIFRICMAL TERICELAEL & S, @Taking out liability insurance is recommended. )
HURBROIH, FERMAKELZFTZHENHD £, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. No.34302

© Copyright 2016 KYOSHO CORPORATION / 24U r s a5
34302-T01



ZEND-HD;IEZFEIE SAFETY PRECAUTIONS

T - EITOREICBL T BFHEALIZELN,
Please read carefully before assembling and operating your model.

25770 CEBPRRICERGEENRET DARMNHIBRERLET .

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bitv—2 CEHOBEORREL SO, LoTEIVWTFHENWIEERLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ COBEMIT. AW LGERREMERTY, ETREHYFEA!

This product is a fully functional radio control model. It is not a toy!

Q@ DEREELL-OIC, ETFIOMITY, ETEDOAVTF VR T2 a3 vORBBEEEBIHVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 NLAIEBHOPEBXDOE T, FLAZRS EARSHERNAN. REOR (BRR) RhOARENHY TS,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBREREICIIRS F-OICTROBEZ., BT HFY 3L,
In order to operate the model safely, adhere to following instructions:

CORAEFLHENEEROCHARICERGHENRET SARERNHSBERERLET,
*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:

4 [>W
5 [
3
a

—/

2 ®
A \
= ul f,
it
PROHIBITED

P AN TCHICHTHRAZERBETHREA SV, Ff, M TIITE BB - DRITIEFCLGENTLREEL,
haAlE, BREZRBCHM>TWAANITT KNS REZ(TREREICHEITS RIELCRENGEDREICEY FT,
&L, Never reverse connection nor disassemble batteries.
Before you begin, read the manual thoroughly. First time builders should It may lead to damage and leakage.

seek advice from modelers who have experience in assembling models.

<FE>
— < Caution >

COB&RE TERBRITHEFEARCH— £H->TVEYT, I TRUVETICEHIBEEREEZHLEL LFEFTOT, MR,
ETHOBBICEVWTEHEELIMET, £, BRI ZIODY (BIF) ICE->TRRERE—FPIHET ., ETEFSLT
FEADRCY—F v FTIT3&LIICLTLIEEL,

This R/C car is designed for advanced users and competitive racing. A degree of skill is required for the assembly and
operation of this model and any damage to the model either during assembly or operation is the at the user’s risk and
responsibility. Also, depending on the engine (sold separately) used, the car can run at extremely high speeds. Only

run this model at a designated R/C track or circuit.

Vs




ik
PROHIBITED

P NS EERERAS, ENOTERAHYFETOT, +EFBEL TS,
Flz. NEIBBFHROVWDISEATOESE - REFS(FTLEEL,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

31

PROHIBITED

A
é/

P JOREFROEMZREH DB,
BMNE->TL DLy FA—NTELALAY REPEHREORRAIC
BYES,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

P ETE B TIEL A LSRR,

ik
PROHIBITED

P-EE - ACH - HROEL TEEFTSEHVTLLESLY,
EHOREEHYETS,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

%1t
PROHIBITED

P-EOBHENEHN LU,
FTCIRETERLELTRAZHANTLLES L, REATHAOEFETSE
3 &, BORBEBOCERORREICEY FET.
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

2k

PROHIBITED

1. RRDEL . 2ERE,
2.EAN, BFENEC B,

PN HESEBRAICHEVET, F=. WEIHLEY., HADREIZHEYFET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

1. in residential districts and parks!
2. indoors and in limited space!

* Non-observance of the above may be cause for personal injuries and property damages.

[GVAN



r
A L FHOT HEOBRIFLOT. RO L EBTHFY CEEL,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
(
4 =z
> i
\ @j PROHIBITED
P HAH O EIR L DEE, Handling fuel safely:
1Bk, BTES T, 1. Handle fuel only outdoors!
2. BEAY O—HBHELTER, 2. Only use glow fuel for radio control models!
3. KRISIFHERITE DAL, 3. Never use fuel indoors or in places with open fires and sources of heat!
4. ATZY . BIZARTZY LAL, 4. Never swallow fuel or let it into your eyes!
5 REIX. FrvTELo>DOYRKDHED 5. Store fuel only in cool, dry and dark places out of children's reach!
FORBMEVVAREAICELS Tightly shut the cap!
6. ERBOEEEE. KPITERIFANLGL, 6. Do not dispose of empty fuel cans into a fire!
There is danger of explosion!
2ik
" PROHIBITED
b BITTE NIEMALS
PROHIBITED NE PAS FAIRE
PROHIBIDO
P-EER L TLBEDIC, IEOMAEEEANGZNTLEEN, P ETHRDE—F—PRAE— Ry FO—5—FEB{HE>TLDDT,
Do not put fingers or any objects inside rotating and moving parts! IhoBNTLEEL, Y7 FOBARHY FET .
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
.
4 .
AE FCORBETLRVWEEEREOREE L. MESTEHIRETIBNIHY ET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e
21k
PROHIBITED
Py —P=yN— FSAN—HBETEORMYFEWIZE+MEELT P ZETHHEEEENDBRRICTIEEL. EXET-TLESL,
(&L, Painting must be done only in a well-ventilated area.

All tools require careful handling to avoid injury.

N



BEENHYET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

ik
PROHIBITED

B7UTFORGBTYHETHBANSY FTOTEMEITED Y
LIEWTLIZELY,
Do not point the antenna towards another person.

ik
PROHIBITED
P ETRIE. BTART 4 EEFL TS,
Always run your car with the body shell mounted!
313
PROHIBITED

P TRDIBHTOETIE. BEOREICZYETDTEOHEZEL,
U —IABTEIBENEATNSEC S,
iR, B, BAOZNEZ S,
CKf=FEY, BIL
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.

P ETHRA. ETSELVBELTERRAA v FEOFFICL, BREEE
HOBMERMYN LTSV, REBOBENORR - RN G ERRKR

ik

PROHIBITED

P CRESH DA TIRETSERVTLESL,

BEICEYVIVFO—LFETREDRERICAYET,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

2ik

PROHIBITED

P EENEL LRGALEENEWVGHALZETRABOREIXLLENT
(&0,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHIHIC, BEOEREIBEATOEONERLTEEL,
Check all screws, nuts etc. on a regular basis for looseness.

P WIEA TS 3 V=Y LS DMABCERDBEE LT EEL,
HEORRELYET,
Do NOT install any option parts not made by Kyosho for this model.

To avoid causing irreparable damage, do NOT attempt any modifications.

(62N



Xy bOMIZZEAZ 5 (1) ITEMS REQUIRED FOR OPERATION (1)

2F v URIVT U THERERIRN (TRR) LB

2ch with electric speed controller and 1 servo radio control set

wER (BBEM) 07aR QFvy
DBIFERLTLEEN,

A

= L
= speed controller! (Any other radio is proh

(#h ERLISMERZELL)
CAUTION: Only use a surface radio with 2 channels and electric

RUNT TR Y b %

ibited!)

Q@ZDFxY MIF2F v oRILT VT

WRTAVIEAT

DTARIBETT, 2Fy o)L TOR
ORIEHICIERT 4 vy a4 TENY R Stick-type
2ch radio set

24 TRBYETH, BEADEA T
FELTLEE,

@ JORDEIRLE., TARIZHFEDEBA
EESEIZLTLESLY,

@ This kit requires a 2 channel radio

) . w\YRILEAT
con-trol set with electric speed 2F v UL TOR
controller. Wheel-type

@Use stick-type or wheel-type transmitter, 2ch radio set

whichever suits you best.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

mE 3T (EEHA)

AA-size Batteries (For Transmitter)

BRTELZY—H - ZEH - 7o THA4X

Suitable servos, receiver & electric speed controller

Yl
Electric speed controller

20~29mm
31~36mm

33%/ \%~

nB(Ei

W=svilh
Receiver v
29~32r&/|

43~48mm

31~40mm
20mm

\mm

EIT+HRE#ANY T —
Operation/Receiver Battery and Charger for Battery

ONYT)—E, HMTEDETLZERDERE
ELNET,
A single battery powers operation and receiver.
Batteries listed at right are suitable.

w74V YRy 71—

6.6V 7 /Ny T —
7.4V Li-po Battery
6.6V Li-Fe Battery

LT

n= Y )LKERNY T —
Ni-MH Battery

AbL—bra47F a—+a47
Straight Type Short Type
= (o0l

E—45—
Motor
[ Fi:d
IS5V LRE—H— 75T
@®Recommended - 8.5T
Brushless Motor : 7.5T
~ 8.5T

RANSAF—RAKRUD
Tire / Wheel / Inner Sponges
OKxy MBSV, 1 VF—RKRVPRFEF
nNEEA, MOINF—FADEAY. 1 VF—2R
RUDEAEBELTLLESL,
@This kit does not supply tires and inner Sponges.
Use tires and Inner Sponges for 1/10 buggy.

Shock Oil

E-A4rF%v (48EvYF)
Pinion Gear (48 Pitch)
No.UM320C / UM321C / UM322 / UM323
> (R 20~23T)
(Recommended : 20~23T)

Bo—A 1L

3

Paint

ORT 1 DELEIZIEEHISBETT,
RETIE, ETIVARTL—2AELT
WETOTIFACESL,
For painting the body, use Kyosho paints
for models!

: KYOSHO SPRAY

O
o
=
]
Py

o0 vIAuT—7

pe

MICRON LINE TAPE e 12
cron
No.1841 (1mm x 5m) M osio_
1842 (1.5mm x 5m)

1843 (2.5mm x 5m) @
1859 (0.4mm x 8m)

1860 (0.7mm x 8m)

s YRFUY. BT/ URABBEET T TY.
¢ Super-flexible tape for masking and detail designing jobs.

RTL—hF—&ERT B5E.
EFDHRBEERSFATLIESLY,
CAUTION: Before using spray colors,
always read the explanation!

A\

AR

No0.96701
D-7LyHIRAAS5—FTh—IL
D FLEX COLOR DECAL

{BiEBEDRHEREM T 3 RME
ICHENVICEENSED— FTT,
Self-adhesive super-flexible sheets that
bond to polycarbonate - even when
applied to curved surfaces.




Xy bOMICEALZ DY (2) ITEMS REQUIRED FOR OPERATION (2)

A HEATATEQRRLICIE, +5EB LTI AL,

MMTICRELIE

Tools required

CAUTION: Handle tools carefully!

High Diff. Grease (Clear)
@

BNAT5774 b TITTVR (B)
High Graphaite Grease (Black)

@

Wire Cutt

ers

Needle Nose Pllers Sharp Hobby Knife
(7777777777 aatin ]
BNATITIYR (JUT)

A | PURS
Grease

IS E

FE
Yy rIA->TWAIE — M TE ToeY)—
TOOLS INCLUDED Tools ACCESSORIES
BARLLTF _
e ) WARESA /15— [ P W ERE A i.
2.0mm Ej (1. 5mm, 2mm, 2. 5mm) Scissors @ Instant Glue <S>
2.5mm Hex screwdrivers 4(% No.96154 w
(1.5mm, 2mm, 2.5mm) @ KYOSHO 2R+ L4 JL— E
EAELUF UM e B S—) KYOSHO Special Glue
Cross Wrench (small)
| ESA=RIE%
Screw Cement
= s SCREW
| e Bhyvi—F47 No.96178 ‘CEMENT

N

Ay %4 +(Ri&E/10cc)
Loctite (Medium Strength / 10cc)

N0.36219 / 36219P
SPFAITySY—v—
SP KNIFE EDGE REAMER

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

JO0RD#ERE PREPARE RADIO TRANSMISSION

TAMINFRET. B~ 15mmOARHITNTESLIETT,

@ JORETDIEEICLE=N>TEY FLET,
Set up the radio as explained below.

B{Il
6 [flN

800

W EER
Charger

ﬁ WX(EH

1 Transmitter

QLS HHF

EEMICEIEENE LY M5,

A 25807 T 20T,
FKELLSE#ARYTI—EDHL,
SEROTVTHEDIET,

U LERRIZEY T,

B 2580 v FEANS,
H7o70249vFEANS,

B> Ru s BB LTH—RBBLT LR,

O EhH 5k

B 7vFnr1vFENS,
RERDORA v FEY D,
[ 2 EROT T EHED D,

FoFy

Insert AA-size batteries into the Transmitter.
Extend the antenna of transmitter.

Connect the charged battery to the receiver.
Unwind the Receiver antenna.

Set trims of transmitter to center.

A switch "ON" the Transmitter.

Switch "ON" the Electric Speed Controller.

Check that the servos move in accordance with the control
from transmitter.

@F INISH

@ Switch "OFF" the Electric Speed Controller.
Switch "OFF" the Transmitter.

Retract the Transmitter antenna.

WAy T)—
Battery
==
mryy  —1{
Electric Speed Controller
o 7
o ) =T %
—T ]
| e
] BRAYF g
Switch u I\:‘/—Totof
s (J
= [9] oFF
—— =
W ZEH W7 TF
Receiver Antenna
@START




I CHIDEE (1)  BEFORE YOU BEGIN (1)

1 S TORNCTREDC EITEELTLZELY,

Before assembling, please read the following carefully:

O OHBEE R HH. WEEERT 5,

Oy FONBEEHMND B,
H—FR  REABYELED, SEVROORFEN. L1
BEIETORR LI,

QNS HMRADHEAOY A XEMBILVESICT D, RESEICLTHARLEN @ Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page

SHAT TS,
O@TPERZH#HDLEIE - - -
WOZHMNEL THHMRMNBEESNIETHH TS,
2L, BERLNERT HETHODEEANENECBYET,

=
Tt
-
—
.
-
.
-
.
=

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

S

@First, read this instruction manual and familiarise yourself with the model’'s
construction.

—H—H @Check the kit contents. Should any parts be missing, contact the retail shop from

whom the model was purchased.

before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

2 Fy MK BORIANES EXO/MIEHMALZCA>TVEY, SAZEICKRETRAHY FTOTHRLTHSHILTT
{F2EW, £z, ERFBIEIEDHICADTVE3DEHYETDT, FiHELTHHENCLESLY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot XNiESE @ /R DY A XH

SCREWS OTHER HARDWARE

REUAYHIRER HIAYIRER 3x12mm E X 3mm Ty iv—-Fvk E4 EY VY

Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring
(s I (o — - s @3mm@ o

12mm
FrvTER Ty FEX
Cap Screw Set Screw
3x12mm ¥ S EX 5x10mm A& - RFY2y 58mm EOR—IL

W mm F/H Screw Metal Bushing - Ball Bearing Pillow Ball

L L
D??ﬂj 5%n)‘m




I TRIDFE (2) BEFORE YOU BEGIN (2)
RBEZEDRMN:
3

How to read the instruction manual:

( ExBAHI )
[ Example ]

7D/I~'U'Z’\//3/ ENM

Front Suspension @ 5x10 A8
X mm

/ ©l )

&

GESZLD,
King Pin

A: COEBTHITAEH KT DHM, A: Gives the name of the part being made and the serial number of steps for

B: /MR D AR, R, FERAK. assembling.

C: v FHOERIE. ERFEERLNTEF—No. At B: Details the key-number of parts, actual-size drawings and quantity of parts to use.
FonTWET, ARTIR—VEEAT HEETT C: Al parts, except screws, are identified by key Numbers. When purchasing spare
—No.#8HB LT ZELY, parts, identify the key number of the part required and cross reference this to the

D: BAZNTIEZLDIT—INFEHRIATLET, Spare Parts page, which shows the purchasable spare parts and the key
I—JIEFELTHITHEHEDTL IS, numbers contained within.

D: This instruction manual uses several symbols. Pay careful attention to them
during construction.

4 RBAEIFELNTVNETY—Y

Symbols used throughout the instruction manual, comprise:

AT HRE, FAE L THIL TS,
Part bags used. Pay close attention here!

EARLC&KSICHHITS,
Assemble left and right
sides the same way.

TJIVREES,
Apply grease.

AIENY S & DICHITS,
Ensure smooth, non-binding
movement when assembling.

2ty MBILTS (),
Assemble as many
times as specified.

N =N

fR1E&,
Temporarily tighten.

*onvIEEED,
Apply threadlocker
(screw cement).

R~T R,

True-to-scale diagram.

@ &

B € M= 8 O
W BN =

ME (S, W ESOIECHI TS, BIFEA &
Note the direction ®x@ Assemble in the Must be purchased
specified order. separately!
emMmMD R % &H 1T B (i), ‘ (= T - EfA,
Drill holes with the f// Cut off shaded portion. For Left.
specified diameter.
AHIA,
For Right.
\, J




SvF—{FFS5/—YEBER(1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

Do oM, FALEEA.

(0.5mm) (1mm)

= = = = =— ==
—] N I

|




SUF—FTI5IN—YERER (2)

> WML0EB&E. FRALERA,
Shaded parts are not used.

¢ B
C D
(@ ~
L y @‘C>
onene &n8p8
© © ©

UM736

ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

CEEl®
CEIN®

QOO 00000
w (ﬂ_ﬂ_ﬂ_ﬂj
UmM707 UM708
3x7x1mm 3x7x2mm
©cpr©
@jE©
UM523
O @ O
s
O

11




1 70V kALY
Front Bulkhead

Vs

UM712
3X7x1mm

um718

2 ARTFTIVTT418—
Steering Wiper

um129

uM716

Front um716
o
97050M - 7
1-S13010H

BRG002

5x8x2mm — El

UmM716
5x7x1mm

1-S13006H

| UM716
g;;)/5x7x1mm

3 70V MRRYY Y Ou
; @
Front Suspension @~

UM720B

UMW101

(A > B

DN Standard

um712

1-S12605H
2.6x5mm

12

No.1, No.5

UuM128
4.8mm R—ILRAZ v K(L)
Ball Stud (L)

UM703% &b R1=H
The figure which looked at
UM703 from the reverse side.

@NO.S

3x6mm K2 UAYHIAER
Button Hex Screw

3x10mm RE AV I RER
Button Hex Screw

umM129

4.8mm R—)LR4 v} (S)B
Ball Stud (S) Black

97050M
4.8mm R—JLRZ v F(M)
Ball Stud (M)

Cfpt—"

5x8x25mm X7y
Ball Bearing

o] 4
No.1

3x3mm £y FEX
Set Screw

2.6 x5mm REUAYIRER
Button Hex Screw

3x34mm v 7 b
Shaft

( L J

O socpmT2BaRMEE
FEIZLES,
When using 30 degrees insert
the opposite direction.

G Foumicty FERE
LHIL,
Firmly tighten the set screw
onto the flat surface.

® % /e



20V ARV 3 Y
Front Suspension

UM731
A v —
Main chassis

1-S33015H
3x15mm(F/H)

1-S33015H
3x15mm(F/H)
-'j-_#{ (
Servo ) 13~1amm--- 1mmZE A,
P N N Use Tmm.
f 1‘ 14~15mm -------- 2mmz{ER,
1-853010 | — — B/ Use 2mm
3x10mm @ @
ALTTN 15~16mm -~ 1mmé&2mmzZ#EH,
97021H /@ 97021H Use 1mm and 2mm.
@ | —— @ 16mme~ ---------- &,
No need.
.
um717
, 3
H |
Lo
‘\ \ 2 l’ . )
{ PN
— & 1-W300705 i B
LY oarr
I\ J - /
o
2 ATT)UTHY—R
Bt 1-W300705 Steering Servo
P 3mm
@ 1-S13010H
3x10mm
1-S13008H
3x8mm

H—iR
Servo

4o

1-S33008H
3x8mm(F/H)

No.1

3x15mm 435Ny Y XAER

O o7 s ERT S,
It is used by setting.

O O
O O
Vv ___—umr21
0.5mm
—_v UM721
1.0mm

ﬂ No.1, No.5

4.8mm R—)LT > K (57)
Ball End (Short)

umM129

3x8mm RE UAYH AER
Button Hex Screw

3x10mmty FEXR
Set Screw

H—FRAR—H— 1mm
Servo Spacer 1mm

Y—RRAR—H—2mm
Servo Spacer 2mm

(® sk 427, Ko, JR
SK-- SANWA, KO, JR

Foe 288

FUTABA

NATVY

HITEC

E No.5

3x8mm HSAYHIRER

13



7 B
Side Plate

1-S5308
3x8mm

UM732
I
1-S33008H E 1-S33008H
3x8mm(F/H) 3x8mm(F/H)
JAVRTyN—=Tu¥x
Front Upper Plate
1-S13010H

3x10mm \?/ /

1-S33012H
3x12mm(F/H)

JAYMFUIR=RT—
Front Shock Stay

@) mmm
1-S23018H
18mm @)
1-S13010H
3x10mm — ——m— £
0)
1-S13008H
3x8mm
1-S13010H
3x10mm

14

Iil'iNas

3Ix8MMHYSAYHIRER

3x8mm vy FER

W - - SetScrew 2
| v
=
A
3x8mm _3mm_ |

I:IiﬂNw

3x10mm RE oAy XER
Button Hex Screw

E No.1

3x18mm ¥+ v FER
Cap Screw

3x8mm RE2UAYHZRER
Button Hex Screw

CONRE[HES,
Use this hole.



10 7Y RRRYY Y ®\® P N
Front Suspension & B
OMH/H
97050M
it i
(S) 5x7x2mm
UM715 ? @ p
3x7x0.5mm G~
1-S13006H
| UM715 3x6mm
&5 BRG001TS
/ UM715 5x10x4mm
+ , 3x7x0.5mm UM714 UM714 /
5x7x2mm BRGO01TS
Bx10x4mm UM714 UMSE9
5x7x1mm
J
1-S12605H 3x7ximm
/J 2.6x5mm UM715
N\
B0

g J

UM715 (( UM715 )) ,,,,,,,, +20
UM715 (( UM715 )) 77777777 +4°

Ty T4 UTIZKYERT S,
It is used by setting.

AV AR Y3 Y
Front Suspension ©)

2.6x5mm

No.1

UM129
4.8mm R—JLR A v F(S)E
Ball Stud (S) Black

97050M
4.8mm R—ILRE v K (M)
Ball Stud (M)

O~

26x5mm RE Ay RER

] Button Hex Screw 5
3x6mm RE Ay H RER
Button Hex Screw

,,,,,,,,,,,,,,,,,,,,,,,,,, 2
5x7x1mm FSh5—
Plastic Collar
o[-
3x7x05mm FS5HhS5—
Plastic Collar
O 4
3x7x1mm FS5Hh5—
] Plastic Collar
( :: ) ,,,,,,,,,,,,,,,,,,,,,,, 4

3x25mm v 7k
Shaft

N7 Tva A0
Hub Bush A0

NTTvia B0
Hub Bush BO

B0 )) ffffffffffffffffffffffff 1

7] No-t

26x5mm REUAYHRER
Button Hex Screw

3x25mm ¥ 7 bk
Shaft

15




1 2 AV YRRV 3 Y
Front Suspension

97021H  97008-40H 97021H
(3L) 3x40mm (3L)
QRTTNVTA(AY K
Steering Tie Rod
) [ (
L ) \|
)
#9 21mm
approx. 21mm
97021H  97008-40H 97021H
(3L) 3x40mm (3L)
¢
m (] | — <D
(
£ 21mm
approx. 21mm [EI
97021H  97008-40H 97021H
@ O k7 y/si—Ow K (LL) 3x40mm (LL)
Front Upper Rod \

| i

1:x2

#920.5mm
approx. 20.5mm

RAFF7IVTE40y K
Steering Tie Rod

1 3 20V MARYY 3 Y
Front Suspension

RATFFIT840y K
Steering Tie Rod

JOY b7y/—Aay K
Front Upper Rod b
JAY 7y —AY K ﬁ

Front Upper Rod

16

No.1

4.8mm R—)LT > F(3L)
Ball End (3L)

ol 1|

,,,,,,,,,,,,,, 4
4.8mm R—)LT > F(LL)
Ball End (LL)
,,,,,,,,,,,,,, 4
3x40mm 7oy R bAY K
Adjust Rod
e (@] A
,,,,,,,,,,,,,,,,,, 4
BOHBIANERY,

The side with the step is a
reverse screw.

BOHDHA.

Note the direction.

BOHLHA,

Projection. Note direction.




1 4 TIXY
Differential Gear

\
>7) & (B)I<irdr, R—L

1-N2630N > RUFTDISY,
TF120 Compress with pliers. FIHTYREF=>RXY%EB,
2.6mm LA200 J Place the differential balls (7)

into and apply ball
differential grease.

o
0®%0%q

97030

5x8x2.5mm

1-N2630N
TF120
2.6mm

Vs

> T UREES1 () IS
AR %,
After applying Grease, place
eight differential balls (1)
between the two thrust washers
(2) .grouping them around
the screw

@RS E
ADJUSTING

>4 £ B EIAFRARESAN—TEAEL. XEEELTH5,
E5m<u3FETO) 2LHAL, BoTLESREDOESE
ETSEHLBIBETE2DTIERET 5,
Secure parts @ and @ in place with two flat head
screwdrivers and rotate the differential case until it becomes
tight. Then, tighten screw @ . When running the car, the
differential must be tight, otherwise it may be damaged.

> RIcAKZEFETEEL.(DEEL 8B R Ak I<EiE
THhIEERL, ASHEVEELOAHBELOT.O)EDI05.
Now, hold the differential case firmly and rotate part @ . If part
@ rotates into the opposite direction to part @ , no further @
adjustment is necessary.|f part does not rotate, screw
is too tight. In this case, gradually loosen screw @ until part

@ rotates.

P %, UMS09 & EUft I+ 5,
Once the adjustment is done,

> ETHICE 2 A VERT TBERES 5,

Before running, attach the tires and re-adjust accordingly.

BRG002 \_ J

install UM509 (see"exploded view").

)V E—2—EHRDIHEE. P18~
When youchoose rear motor layout, you go to 18 pages.
Iy Ry TE—F—UXV)HHERDZE. P21~
When you choose 4 gear mid-ship motor layout, you go to 21 pages.

>3Y Ry TE—FZ—QFV)EHRDBZE. P24~

When you choose 3 gear mid-ship motor layout, you go to 24 pages.
IV RYYTE—E2—(A—FHV)DFE. P2T~

When you choose laydown midship motor layout, you go to 27 pages.

No.2

5x8x25mm R7 Y4

2.6 x25mm R—)LTF IV x T b
Ball Diffshaft

116 €4 Y FHR—IL
1/16 Inch Ball

3/32 4 VFR—IL
3/32 Inch Ball
@)

26x6x1TmMm Jvv—
Washer

hRBRNAEER—IL
Bzy 5,

Face the rounded side
to balls.

NATITIVR (DYT)
(il E)

High Diff. Grease (Clear)
(Both sides)

NMTFT7ATITIR (B)
High Graphaite Grease (Black)

17



)V E—2—tH%RDIHE
For rear motor layout .

15 PR UN726 [7] No-2. Nos
Rear Suspension UM734

] 3Ix8mMmYISAYHIXER

CrreT )

1-S33008H
3x8mm(F/H)

;;(311\%)%% T rsen0s ) ﬂ No.2, No.6

Umi128 ‘
4.8mm HR—JLRZ v} (L)
Ball Stud (L)

1 JXHRRUS 3y O
: @
Rear Suspension &

( 1-N3024 )

3x15mm REUAYHRER
Button Hex Screw

3\ (o - 4

3x22mm ¥y v TER
Cap Screw

EI o

1-S23022H
3x22mm

3mm Fv bk
Nut

3x3mm v FEX
Set Screw

é 1R 4
é COREFES,
1-S33008H k
N J g 3x8mm(F/H) (A Bty
g
17 JXHRRUS 3y Dy ﬂ No.6
Rear Suspension ©x@

3x8mm ¥SAYvIRER

3x44mm ¥ T b
Shaft

LAW39 [ )

um711

UM713B

3x7x2mm
Q UM734
UM736

¥
\A
3x44mm

1-S33008H
3x8mm(F/H) 0.5mm

18



1 Syiay
Transmission

BRGO001TS
5x10x4mm

UM734

BRG014TS

10x15x4mm

5x15mm

BRGO001TS

UMW513 _~

BRGO001TS \

5x10x4mm

%

1 Swyiay
Transmission

Differential Gear

2 Tyday
Transmission

BRGO0O1TS
5x10x4mm

UM734

P 3x35mm E X AR
HAEWKSIZL®H S,
Make sure that the
3x35mm screw does
not stick out of the plate.

_1-S13035H
UM523
3x35mm

No.2

5x10x4mm 7Y 45

10x15x4mm 71245
Ball Bearing

or

5x15mm F7ILT v T bk
Aluminium Shaft

SP7ARZ—Fv(26T) &
SP Iddler Gear (26T) Black

No.2

3x10mm REUAYHIRER
Button Hex Screw

Q NATITYR (D)T)
High Diff. Grease (Clear)

@ > EDHEA,

Grooved side

TF120 L

[F] No2

3x35mm KA AV I RER
Button Hex Screw

@\\\H\HH\\MHH\\MHN\\MH\N\MHHUHHHHHWHH|

Q%—Q—j’b— FIwia
Motor plate bush

(AN

BRG0OO1TS —_|

-

UM734 —

‘®$%m¢&

Tighten securely.

19



2 1 Tyvay
Transmission

UM516
LA204
UM603B
UM572
UM603B /
)
/5
/’3
s
1-N4056FN
4mm

approx. 7mm

|

2 2 Svday
Transmission

1-S13006H
3x6mm
1-S13008H
3x8mm
(2]
1-S33010H
& 3x10mm(F/H)
2 XA VT RT—
Rear Wing Stay
1-S13012H 1-N3033N
3x12mm 3mm

um709

UM523
1-S13035H
3x35mm

20

No.2

dmm 7oA BUF Y b
Flanged Nylon Nut

O EmS.

Remove flashing.

hEMEEHE %,
BARAEGVNESITEET S,
Align the grooves.

Prevent them from becoming
sandwiched.

RUFTINT,
Compress with pliers.

@ ETH. BERBET D,

When running, re-adjust.

[T Nos

3x6mm RE2UAYHIRER
Button Hex Screw

3x8mm REUAYHIRER
Button Hex Screw

No.6

3x12mm REUAYHIRER
Button Hex Screw

(oo -+ 2

3x35mm REUAYHRAER
Button Hex Screw

@\NM\\HHN\\HH\HHM\HH\H\HH\MHNHMNHNH|

3mm T4 F Yk

[@ __ Nyron Nut
(A

Ail
Front

P

\ /

“lI




Sy Ry TE—A—AFXV)EHDIEES

For 4 gear mid-ship motor layout.

o~ o No.3, No.6
oar Suspension o~ UM709 ﬂ =
Rear Suspension * @ ‘L‘J%/Ir;ﬁga K25 9 ()
UM7248 Ball Stud (L)

&2fe, o~ 4 3x3mm 1-S23022H 3x8mm KA UAYHRER
Nk} % AN 3x22mm N Button Hex Screw
S L \ (o 2
3x8mm UGOSB » M 3Ix12mm RE2 oAy H XER
um722 3x7x1Tmm ™~ | 1-85303 Button Hex Screw
5 (- 8
1-813012H 3x22mm ¥ vy TERX
3x12mm Cap Screw
1-813012H , |§mmmmmmm
3x12mm : 1-S13012H },;82%?%2"' =| 77777777777777 2
9 3x12mm 3mm Fv k
od Nut

1-S13012H
3x12mm

2 JXHRRU L3y
Rear Suspension

3x3mm+ty FEXR
Set Screw

Q CDORERES,

Use this hole.

B UM709
A

X RFy REEPTHE
When you would like to
increase a skid angle.

-‘ . l, Front
INY) T, UM726 «
~ R =)
& UM734
N % UMI736

UM725 UM709
N J §§§/ No.2, No.6

3x18mm Y5 Ay I RER

1-S33018H
éf ﬂ 3x18mm(F/H) OMrae
) o /

0.5mm
UM726

20 PR E %y |
Rear Suspension e @ — r—

1.0mm
UM713B @

[T No-2, Nos

3Ix8mMmMHYSAYIRXER

3x44mm ¥ T b

Shaft
UM713B ( ]
LAW39
UM734
| ©
L RFZL )

1-$33008H (A)
3x8mm(F/H)




Tyday
Transmission

BRGO001TS
5x10x4mm

1-S33018H
3x18mm(F/H)

BRGO001TS
5x10x4mm

UM723
BRG014TS
10x15x4mm
BRGO014TS
10x15x4mm
uUM723
2 Tyvay
Transmission
4 N\
.t* = A
<@ #DMMM&E:@G# =
UMS24 1-813010H
3x10mm

UMW513

BRGO01TS o) /(
5x10x4mm (-B
P
5P

BRGO001TS
5x10x4mm

m

UM125
5x15mm
.
2 Syvay UM523
Transmission UM523 1-S13035H e
3x6x2mm 3x35mm i’

B 3x35mmE A ARU
HEWESIZLDH D,
Make sure that the
3x35mm screw does
not stick out of the plate.

UM509

22

No.2, No.3

3x18mm HIAVIRER
F/H Hex Screw

10x15x4mm 7Y 4
Ball Bearing

Ol

No.2, No.3, No.6

3x10mm REUAYHRER
Button Hex Screw

5x15mm 7ILZL ¥ T+
Aluminium Shaft

SP74 F5—Fv(26T)E
SP Iddler Gear (26T) Black

NATITYVR (DYT)
High Diff. Grease (Clear)

BO®HDH.

Grooved side

(B)

No.2

3x35mm REUAYHIRER
Button Hex Screw

@\HHH\\HH\\NM\MH\NHH\\HHH\MNNHHMHNN

3x6x2mm FS5Hh5—
Plastic Collar

KiFEHT B,
Tighten securely.



3 Syiay
Transmission

7mm @

approx. 7mm ﬁ

9
UM603B LA204
UM572
UM603B
1-N4056FN L
4mm
3 1 Twyiay Ou
Transmission ®x
1-S13008H

ffg 3x8mm
(4]

@9

> RiFEHT B,

Tighten securely.

-T-lloo

1-S33010H
3x10mm(F/H)

3 Syiay
Transmission

UM733

1-$33008H
3x8mm(F/H)

1-S13010H

3x10mm

1-S33008H
3x8mm(F/H)

No.2

dmm FS U FA4AUF Y b
Flanged Nylon Nut

i

5x7x4mm HS5— (T—JLF)

QIW Wb,

Remove flashing.

@ EMEEDHE S,
HEARELVESITEET B,
Align the grooves.
Prevent them from becoming
sandwiched.

RUFTI22T,
Compress with pliers.

@ EITH. BEARZEY D,

When running, re-adjust.

[ Nos

3x10mm SNy P RER

3x8mm REUAYHIIER
Button Hex Screw

BYN—RAT—%HLLIFHEAL
FYRy Y RERY TS,

You raise shock stay.

And transmisshon is inserted.

G Pu@cREHLEER

Screws which were semi
tightened in P23 B .

ﬂ No.3

3x10mm RE AT RAER
Button Hex Screw

23



Ty RV TE—E—BFV)EHRDIBE

For 3 gear mid-ship motor layout.

YRRV ay
Rear Suspension ©)

UM603B
3x7x1Tmm

1-S13012H
3x12mm

2
1-85303 TNe
3x3mm @/\/"ﬁ
1-S13008H
3x8mm

um128

1-S13012H

3x12mm

1-S23022H
3x22mm

JYHIRRUay
Rear Suspension

YN REy REHOTHE
When you would like to

increase a skid angle. < UM726
UM726
b UM734
u\ L, —— UM736
S UM725
\ ) \
|
1-S33018H
3x18mm(F/H)
3 YRR 3y O
Rear Suspension @r@

um713B

2]

1-S33008H
3x8mm(F/H)

, _
\ UM713B UM713B
3x7x2mm
LAW39

No.3, No.6

UM128
4.8mm R—ILZXZ VI (L)
Ball Stud (L)

3x22mm ¥ ¥ v TER

_ Cap Screw
|§|I||||||||||||||||II|||||||||||||||||||l|||||

N 2
3mm ;v b

AN Nut
~~~~~~~~~~~~~~~~~~~~~~~~~ z
3x3mmty FEXR
Set Screw 4

COREFES,
Use this hole.

A

um709

[7] No2.Nos

3x18mMm YAy I XER

UM734
UM/736
0.5mm
UM726
@ [ T T ]
1.0mm

3x44mm v T
Shaft

24

{ REZL )




3 Tvyvay N
Transmission
UM734
UM734
J s T T TS T T
BRGO001TS UM734 e !
5x10x4mm L7
e UM125
e 5x15mm
UM734

BRG014TS
10x15x4mm

R

BRG001TS y
UMW513 A

BRGO01TS
5x10x4mm

No.2

5x 10 x4mm 7Y L4

10x15x4mm 71245
Ball Bearing

ol

5x15mm 7L ¥ T bk
Aluminium Shaft

SP7ARZ—X¥(26T) &
SP Iddler Gear (26T) Black

37 Tyiay
Transmission

TIEY
Differential Gear

® 0 W%- 3x10mm

1-S13010H

3 Tyday
Transmission

1-S13035H
UM523
3x35mm

BRGO001TS
5x10x4mm

> 3x35mmE X MRV
HAEWKSIZL® DB,
Make sure that the
3x35mm screw does

not stick out of the plate.

[] No2

3x10mm REUAYHRAER
Button Hex Screw

NATITYR (D)T)
High Diff. Grease (Clear)

@ »EDHDH,
Grooved side

/

<j I D MIUIT ;_:‘; a 1 |::>

m D

[T No2

3x35mm REUAY Y RER
Button Hex Screw
@nnmuuuuuuuunnnnnnnnuuuuuumnnnmmwnmmm

c)%—@—ib—hjvbl
Motor plate bush

(A N

BRGOO1TS — | | |

UM734 T

AEOT B
(B

Tighten securely.

25



3 Syiay
Transmission

®

7mm

approx. 7mm ﬁ

UM524
5X7x4mm

1-N4056FN
4mm

4 Tyvay
Transmission

1-S13008H
3x8mm

1-S33010H
3x10mm(F/H)

41 Tyday
Transmission

UM787

1-S33008H
3x8mm(F/H)

SRR\ WA PV WY~ S
0

Cmo- - --=----------

1-S13010H
3x10mm

1-S33008H

B— 3x@mm(FiH)

26

No.2

Amm 230944 AVF Y b
Flanged Nylon Nut

@

5x7x4mm HS5— (T—ILK)

@ |:| Collar(Gold)
,,,,,,,,,,,,,,,, 1

NYZEE D,
Remove flashing.

EMEEDHE S,
HEAHARELGVELSITERT B,
Align the grooves.

Prevent them from becoming
sandwiched.

RUFTDI2A8Y,
Compress with pliers.

@ EITH. BEARZET D,

When running, re-adjust.

No.6

3x8mm HKEUAYIRAER
Button Hex Screw

3x10mm YSAvHIRER
F/H Hex Screw

No.3

3x10mm RE AT RER
Button Hex Screw

3x8mm HSAYHYRER
F/H Hex Screw



SYRFYYTE—S— (A—F00 34 7) tHKDi5E

For laydown midship motor layout.

JXYHgRARay
Rear Suspension ®

4 2\

Y RE&y REEDPTIHE
When you would like to
increase a skid angle.

UM603B
3x7x1mm

1-S5303

1-S13008H
3x8mm

umM128

|
é 1-S33018H
3x18mm(F/H)

JYHgRARay
Rear Suspension

1-S33008H
3x8mm(F/H)

3x7x2mm
LAW39

LA230B
3x44mm

UM713B

No.4, No.6, No.8

Um128 ‘
4.8mm HR—JLRZ v} (L)
Ball Stud (L)

3x3mmty FEXR
Set Screw

UM734
UM736
0.5mm
@ [ I I ]
UM726

No.4, No.6

3Ix8mMmYISAYHIXER

3x44mm v T
Shaft

4 4 Ty ay
Transmission

UM736

BRG014TS
10x15x4mm

BRGO001TS
5x10x4mm

UM125

BRGO001TS
5x10x4mm

um737 y
&
S

BRGO01TS

5x10x4mm >®/®

5x15mm §

{ REZL )

[ No-2, No.4

5x10x4mm 7Y 45

10x 15 x4mm N7 Y245

|:| Ball Bearing

5x15mm 7ILZ v T bk
Aluminium Shaft

SP7ARZ—FV(40T) 2
SP Iddler Gear (40T) Black



4 Tvyday
Transmission

BRGO01TS —|

UM736 1 & ‘

1-S13010H
3x10mm

BRGO001TS
5x10x4mm

UM736
3x20mm(F/H)

1-S33008H
3x8mm

Differential Gear

4 Tyday
Transmission

1-S13035H
UM523
3x35mm

No.2, No.4

3x10mm REUAYHRER

3x20mm SNV I RER
F/H Hex Screw

i

3mm FSF+ v bk
Plastic Nut

clifee

INATITYR (D)7T)
High Diff. Grease (Clear)

@ >EBEDHEA,

Grooved side

<j|_vmwm _____ u_|IZ:>

E—4—TL—+Twa
Motor plate bush

O

No.2

3x35mm RE AV RER
Button Hex Screw
RSN AR

47 Svyvay
Transmission
#37mm @

approx. 7mm ﬁ

I

LA204
UM603B
UMs72

/®

AR
-

1-N4056FN
4mm

28

No.2

dmm IS US40 Y b
Flanged Nylon Nut

i

5x7x4mm H5— (T—JLK)

O ERS,
Remove flashing.

HEMEEHE S,
BAHRELGVELSITEET B,
Align the grooves.

Prevent them from becoming
sandwiched.

RUFTI23T,
Compress with pliers.

@ ETH. BEREBET S,

When running, re-adjust.



4 Tvyday
Transmission

1-S13012H
3x12mm

1-S23022H
3x22mm

=) uM709

1-§23022
3x22mm

1-S13012H
3x12mm

4 Tyday
Transmission

1-S13008H
3x8mm

1-S33010H
3x10mm(F/H)

50 Tvydvay
Transmission

umrs7

1-S33008H
3x8mm(F/H)

1-S13010H

1-S33008H
3x8mm(F/H)

? g\ 3x10mm
u\“)

No.6

3x12mm ARE2 UAv I RER
Button Hex Screw

(o -+~ 8

3x22mm ¥ ¥ v TEX
Cap Screw

El O

COREFES,
Use this hole.

Al
Front

P

UM709

um709

No.6

3x10mm SNy I RER
F/H Hex Screw

[T] Nos

3x10mm RE AT RER
Button Hex Screw

29




AZN—HYLRAL T v T b+
Universal Swing Shaft

um128

UM519

/ 3x7x2mm

©
UM519
/ NN BRGO01TS
96643 J 5x10x4mm
5x7x0.3mm '
BRGOO1TS | ao53GM LAW30GM
5x10x4mm 5x7x3mm ;
/ B
LAW30GM —_
2x7.8mm < \
LAW30GM_— X2
2x5mm
5 JXYHYRR 32
Rear Suspension
UM603B
3x7x2mm
/®\
1-N3033N
3mm
)
1-N3033N /

mm

24

UM561
3x39.5mm
5 X7 vR—ay kR
Rear Upper Rod
97021H 97008-40H 97021H
(LL) 3x40mm (3L)
i€ C
| {
X w <
s #922mm
approx. 22mm X 1
97021H 97008-40H 97021H
(3L) 3x40mm (LL)
|
) |
)
m s #122mm

approx. 22mm

5]

30

No.6

uUM128
4.8mm R—JLRA A v K (L)

Ball Stud (L)

(@; i 2

3Ix7x2mm FSHhS5—

5x7x03mm Tyiy—

O

5x

Washer

10x4mm 7Y 5

2x7.8mm Ev

Pin
I 2
2x5mm F¥vITER
Cap Screw )

[7] Nos

3x7x2mm FS5Hh5—

3m

m FARYFY L
~ Nyron Nut

o™ :
3x39.5mm v 7+
Shaft
(I J
,,,,,,,,,,,,,,,,,,,,, 2

A

No.1, No.6

VYNTDEENRL—X
BEETTHY FEHOHDHD
ko B,

Do not over tighten nut too
much to prevent binding in
the rear hubs.

4.8mm R—)LT > R(LL)

o |

Ball End (LL)

,,,,,,,,,,,,,, 2
4.8mm R—JLIT > F(3L)
Ball End (3L)
,,,,,,,,,,,,,, 2
3x40mm 7o¥ X bAY K
Adjust Rod
(o 180! LA
,,,,,,,,,,,,,,,,,, 2
BDHLIANERD,

The side with the step is a
reverse screw.



54 Jy7vR—ay K
Rear Upper Rod

Y7 vnR—ay kK
Rear Upper Rod

9@@@

Py
¥ 7ynR—ay K
Rear Upper Rod
QQQ
NN
5 AANE VR—
Oil Shock
. . ® (BIC
- | BT (M)
) ToX UM753-1 UM753-1
&)— ws303-046M ! 9\\@ |
1 1
S W5184-02 ! :
1 @ !
& W5184-05 ! T 1-E025 |
1 1
Q < W5184-02 LG d e :
! W5303-06 :
>
W5184-05 ! o Osyp |
1 1
1-E025 (@l
§ R oraors ! S © :
1 I
! W5184-04 |
! W5193-01 :
W5303-04GM |
! I
1 I
1 1
1 1
1 I
1 I
1 I

<70 kA>
< for Front >

UM753-1
(M)

<¥H->
< for Rear >

W5181-05

<y KFE—42—HF>
< for midship motor >

#927.5mm
UM753-1 approx. 27.5mm

il

1

(M)

<)¥E—H2—H>
< for Rear motor >

[
#927.5mm
UM753-1 approx. 27.5mm
L)

2411

BDHD A,
Projection. Note direction.

No.7

E25 EYVY
E-ring
,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 8
oYy ()
O-ring (S)
,,,,,,,,,,,,,,,,,,,,,, 4
oyvy
O-ring
©) :
oYy ()
O-ring (M)
,,,,,,,,,,,,,,, 4

O |

3x7x25mm FS5HS5—
A~ m] Plastic Collar

3x6.5x5mm Hho5—

Q TAINED LIFIT S,

Put a little oil.
0y hA
For Front

@ 2y FE—5—/YUVH
For midship motor / For Rear
JxE—4—/1) VA
For/rear motor / For Rear

31



FTAILE IR—
Oil Shock

W5303-03

/) W5303-01V

5) W5304-01V

W5303GM
W5304GM

UM719 %
UM753-1
\./(S
TAIWNE 18—
Oil Shock

1G001-3GM
5 TANTI8—
Oil Shock
UM753-1
W5303GM
W5304GM
o’ 3
Q 1-S13015H
3x15mm

32

No.7

ol ¥ (X)
O-ring (Large)

Ol

Bo—R—)L
Shock Bush

S 4

Jav A (8
For Front (Short)
YA (R)
For Rear (Long)
FTAILEANDS,
Pullthe oil.

@ ELTH <,

Keep expanded.

@;\’—’v v TEBRCLFEDIMET
v, 12EEREED D,

Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.

G Dy T hEDPHYILAD,
Insertthe shaft slowly.
RPGEAAILDH D,
Surplus oil comes out.

Fry TEREBEETHDLAS
v M ERIEET,

Tighten the cap firmly,and pull
the shaft.

7] No7

oYy (BHX)
O-ring (Extra Large)

Ol -

JOVhRGEEYY)
for Front (Short / Pink)
@ YA (R/IT—ILEF)
for Rear (Long / Gold)
TANEFITS,
Put an oil.
® AT U THER,
BERORMENKFICHELELIIC,
ETLEALRET 5.
For adjusting the spring tension.
Adjust ring while model is running so
the front and rear are same height .
PRTV VT ERHTMIE-1£
AN,
Compress the spring and install
UM753-1.

7] No7

3x15mm K2 UAYHIXER
Button Hex Screw

5.8mm & 2/8—HR—JL
Shock Ball

3mm 7S5+ vk
Plastic Nut

CORE[HES,
Use this hole.



5 AT 18—
Oil Shock

JYE—2—DHE
For rear motor layout.

UM708
3X7X2mm Q4
UM753-1 \
1-S13010H s @ um753-1
3x10mm W5303GM
W5304GM

FANT R— 2y RV Yy TE—2—UFXY)DHE
Oil Shock For 4 gear mid-ship motor layout.
UM707
3x7x1mm
UM753-1
UM753-1

W5303GM \} X,
W5304GM =2
s,

1-S13010H
3x10mm

61

AT IR— 2y RV TE—E—(BXV)DBE
Oil Shock For 3 gear mid-ship motor layout.
UM708
3X7x2mm ﬁ
UM753-1
W5303GM
W5304GM

3x10mm

6 TAIWNE 18—
Oil Shock

YRy TE—R2—(A—FUV)DEE
For laydown mid-ship motor layout.

UM753-1
W5303GM
W5304GM

1

UM708
3x7x2mm

UM707
3x7x1mm

-S13010H
3x10mm

E No.6, No.7

3x10mm REZUAYHIXER
Button Hex Screw

,,,,,,,,,,,,,,,,,,,,,,, 2
3x7x2mm FShS5—
Plastic Collar
o
58mm & /8—HR—)L
Shock Ball
,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

3mm FS5F+v bk
Plastic Nut

m [ o1, No7

3x10mm REUAYHRER
Button Hex Screw

,,,,,,,,,,,,,,,,,,,,,,, 2
3x7x1mm FS5SHhS5—
Plastic Collar
O] [
58mm & 2/8—HR—JL
Shock Ball
,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

3mm FSFv bk
Plastic Nut

[ Noss, No7

3x10mm REVAYHIRER
Button Hex Screw

,,,,,,,,,,,,,,,,,,,,,,, 2
3x7x2mm FS5HhS5—
Plastic Collar
@ e
58mm & /N\—FR—)L
Shock Ball
,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

3mm FSFv bk
Plastic Nut

e
\v)

E No.1, No.6, No.7

3x10mm KA UAYHIXER
Button Hex Screw

(| )
3
o
7]
=
3]
Z
c
=4
N



6 Ny TY—RILE—
Battery Holder

<zoyv >
< For front >

UM702

1-S33008H
3x8mm(F/H)

UM728
ARV —+
Sponge Tape

0 1 2 3 4 5 6

)
>

No.8

3x8mmHYSAy I XAER

O £51=hy T2
Cut in half.

8 9 10 11

)Y E—F—ILHRDBE

For rear motor layout.

64 Ny T —RILT—
Battery Holder

1-S33008H
3x8mm(F/H)

AbL—=bE4 TRy T —

For straight battery

um728

[7] Nos

3x8mm H AV I RAER

CONREFES,
Use this hole.

@ 109mmI=H v k3 3,
Cut the sponge sheet by the
length of 109mm.

6 Ny T —RILT—
Battery Holder

1-S33008H
3x8mm(F/H)

Ya—krBATNYT)—
For shorty

34

No.8

3Ix8mMmMHPSAYIRXER

CORE/FES,
Use this hole.

@77mml:73 PR
Cut the sponge sheet by the
length of 77mm.

@54mml:73 PRI
Cut the sponge sheet by the
length of 54mm.



Sy ROy TE—S—EHDES

For mid-ship motor layout.

Ny FY—HRLE— La— A TRy T —HitHES m [ vos
Battery Holder For shorty fore-Aft of mid-ship.
N 3x8mm HIAY I XER

O
¢ b O -orEES,
Use this hole.

! @77mml:7j‘y b B
é‘\ @ Cut the sponge sheet by the
length of 77mm.

@®5mmi=h v +3 %,
Cut the sponge sheet by the
length of 54mm.

1-S33008H 4
3x8mm(F/H)

Ny T =L — S a—had TNy T — S [ ros

Battery Holder For shorty sideways of mid-ship.

3x8mm HS5AY I RER

umr28
umr28

P O -orzEEs,

Use this hole.
] @48mml:73‘y F9 %,
Cut the sponge sheet by the
length of 48mm.

@ s3mmizhy b9 5,
Cut the sponge sheet by the
length of 43mm.

1-S33008H Al

3x8mm(F/H)

@ Ny T =LA — $a—FEA TR TY— (A—EIUEYKRY I R) @ [ nos

Battery Holder For mid-ship laydown transmission.

3x8mm Y5 Av I XER

UM728 - 0)7‘\.?‘3@ S
qd Use this hole.
UM728 o
g @67.5mm(:73“/ 45,

Cut the sponge sheet by the
length of 67.5mm.

@ 54mmiZAw bF 5B,
Cut the sponge sheet by the
length of 54mm.

1-S33008H
3x8mm(F/H)

35



ESC & E—4—
ESC and Motor

ESC

Electric Speed §

Controller g/ UM705
| b

T UM702
8/
(2]

JVE—Z—EHRDBE
For rear motor layout.

3x22mm
1-S13022H

96441B
mET—7
Double-sided Tape

96441B
mET—7
Double-sided Tape

@ a—hraATNyT)—
For shorty 2=
¥ Receiver

[}

et

mmmmmm

ESC
Electric Speed Controller

@R L— AL TRy T —
For straight battery ¥ 2t

Receiver

o L

mmmmmm
BO00:

fajaiem}

j=a
Cioooa

ESC
Electric Speed Controller

=
0 g
o §
"

7 ESC& E—4—
ESC and Motor

For midship motor layout.

Sy Ry TE—E—HHDEBEE

03— A TNy T —HBEHDEHE

3x8mm
1-S13008H
UM705\\\\\%V/Z§/iZ
W
7o 124
Electric Speed
Controller
EiEw
eceiver
(1]
mET—7 ’
Double-sided Tape

For shorty fore-Aft

ESC
Electric Speed Controller

ég%%&
Receiver

@ a—hrEA TNy T —HEHEADES

For shorty sideways

ZiEH
Receiver

© T o O

felefefar

ESC
Electric Speed Controller

X

QU—45U Iy RIyTDiHE

For laydown transmission

2iEH
Receiver

& T o O

ESC
Electric Speed Controller

36

EE]IihmzNas
imltﬂrmzNas

3x8mmARE UAY I RER
Button Hex Screw

3x22mm REUAY I RER
Button Hex Screw

3x3mm v FER
Set Screw

TORDBRAEESEIC,
AR B—EERT 5.
Connect as per radio
instruction manual.

1708
ToTT¥ryv s
D/ Antenna Cap
1708
77+
Antenna




Ve

UXE—S OB (
For rear motor layout.

i

< [
1-523006F ;0
3x6mm iﬁ Eod ey

ums14

~

Pinion Gear é;%ﬁ,%OGH
7 ETE—4F— Sy Ry TE—4—EHDIGE
Motor For mid-ship motor layout.
UM735/
UM735 /
> - )
:‘Q L//
N

3x6mm
E=F ¥y
Pinion Gear

1-S23006F

1-S13006H
3x6mm

E-Ao¥y
1-S23006F Pinion Gear

3x6mm

1-S13006H
3x6mm

7 T
Motor

1-S23006F

- 3x6mm
& E=Ar £y

Pinion Gear

Sy Ry TE—E—(A—F ) EHRDIEE
For laydown transmission.

1-S13006H
3x6mm

No.8

3x6mm REUAYHIRER
Button Hex Screw

Q IS DT EMZE
DK H>TEET %,
Tighten the screws with one
sheet of paper inserted bet-
ween gears.

No.8

3x6mm REUAYHRAER
Button Hex Screw

Q WIS DT =/MZE
DL HTCEET %,
Tighten the screws with one
sheet of paper inserted bet-

ween gears.

No.4, No.8

3x6mm HREUAYHIRER
Button Hex Screw

Q WD d ERM%E
DL H>TEET %,
Tighten the screws with one
sheet of paper inserted bet-
ween gears.

37



74 Ny T —R)LE— ®\@
Battery Holder -

DYE—R—N\y T —HKROEE
For straight battry of rear motor

YYE—F—a— Ny T—HHDEE

For shorty of rear motor

[

1-S33008H
3x8mm(F/H)

No.8

3x8mm HSAYIRER
F/H Hex Screw

TJvIEY
Hook Pin

=

(A NN j
Al
Front

38



w No.8

Ny T 1) =KL —
Battery Holder

Sy ROy THEBEEN YT —DHEE
For shorty fore-Aft of mid-ship

3x8mm HSAYHIRER
F/H Hex Screw

TvVEY
Hook Pin

1-S33008H
3x8mm(F/H)

Sy ROy THEENY T —D5EE
For shorty sideways of mid-ship

4 N

S L) UM733
2

UM733 '

1-S33008H
3x8mm(F/H)

UM741 R
Ny T)—=RKRY
Battery Spacer Foam

10mm 5mm 5mm

Sy kPy T (B—4V)DIEE
In case of mid-ship motor.

1-S33008H

UM741 L
NYTN)—=RKRID

Battery Spacer Foam Battery

10mm 5mm 13mm
\ J

39



ill&%%yd

OV REL4T
Round Type

LA373

ArL—FrE247F
Straight Type

AbL—ra247F
Straight Type

A Ewl
Round Type

(A PRS-
2y Ry TExFv)0BE
For rear motor layout and
4-gear transmission of mid-
ship layout.

@ Ty Ry TBEY)DES
2y RYyF(O—=FIV)D5E
For 3-gear transmission of
mid-ship layout and laydown
transmission layout.

Y E—S—DBE
For rear motor layout.

Iy RYYTE-2—(@AEY)05HE
For 4 gear mid-ship motor layout.

Sy RV TE-F-(3FV)05E
For 3 gear mid-ship motor layout.

Sy RV TE—E— (A4 V)DHEE
For laydown transmission layout.

W

Al

I

A

7UFFR
Antennna Hole

40

T T FHI TOBRHIE
IZELETREHITS,
Drill hole in accordance with
the position of the antenna

pipe.




24

Tire

/8

<7RYvkA>
< for Front >

W5029W
(ZR> +A)
(for front)

{«r vF—ARY D

Inner Sponge

<A >

< for Rear> B4Y

Tires

A F—RKRUD
Inner Sponge

W5202W
(UAFD)
(for rear)

7 RT 1 OEAE
Body Mounting

A

UM729
NryoF—7
Velcro tape

% fffffffffffffffff -

1-N4045F
4mm

1-N4045F
O 4mm

UM729
v oaF—7
Velcro tape

Ev2)EHTHhLEALYE
RA—IL DO ERICHEME

BERERLEES 5,

After fitting wheels to tyres, apply

instant glue as shown.

(o

.

[7] Nos. Nos

TJvIEY
Hook Pin

dmm 75U Of[F v b
Flanged Nut

0 deg (7 deg)

— ]

+3 deg (10 deg)

[ —

-3 deg (4 deg)

(BRI
Cut in half.

41




LLTIMA R 6.6y =54 \<YyOsHO

Name Date Truck / City Event
Front Suspension - AL. Steerin . .
. g Support: 4.8mm Ball Stud:
(g . -
4-853\/?12':3 2::0'- Camber: ~ \gne [ LA246 (-1mm Low Mount)
@@O ®® ) - Oumwr24 3 1 97050M (Std)
o Upper Spacer: - Lil\élwsog h Mount Ackerman Steer Spacer:
mm (+2mm High Mount) /\ Axle Spacer:
CJOut mm ——mm
4.8mm Ball Stud Oin mm [JuMw?701 Aluminum ST Plate
o (== Spacer: - [JuMwW702 Aluminum Clank Arm
___mm Wheel Hub:
Toe:[ in dout __° @ [lumse9 / std Bump Steer Spacer:
®f® [Jums06 Axle Height mm
TieRod: — Caster: Spacer:
O30 | | d25° Caster Block: CasterBlock ] mm
Fl'O.rIt Bulkhead @@ D 30° Spacer: D 0.5 D 0° Position: mm
Weight Placement: O A@UMS02) [C1BUMWT722Brass)[] 1.0 [0 2 LI IN (wide/Std) —
] None [ B (UM721/Std)(IB(UMW723/Alu) [] None [] 4° [ OUT (Narrow)
[1 Bulkhead Inside ___oz____ g [] C (UM567)
(] Onthe skid plate___oz___ g *10z=28g Comments: Wheelbase: F: _ mm R:_ mm
Rear Suspension Sus Holder Spacer: D Upper Spacer: Wheelbase:
FE (1)2 RE ?g 9) T Type-B (UM519) mm F: mm
. . 0O J ] ] R: mm
[J None [ None \é Type-B2 (UM519-2) 4 \
@®
Anti-Squat: ° o .
ﬁ Camber: __ Wheelbase:
4.8mm Ball Stud: - + F:
=0 ] UM129 , , Sway Bar: [] None R mm
Universal Swing Shaft: : mm
] umws08 . . O _— mm
(+2mm High Mount) o Drive Hub :
[J 97050M @ [ 4mm (TFW113) Rear Hub Carrier :
_ O um128(std.) @© 50 A Egg’“m (LCXAVS\(/’SGZ'\Q/ Std) " 0°Type-B (UM519)
: Upper Spacer: mm Q® | 2mm ( ) [J 0°Type-B2 (UM519-2)
(24 Axle Spacer: [ 0° Alu (UMW704-0)
Lower Sus. Holder: [Jout__ mm L] 0.5°Alu (UMW704-05)
Plastic (Opt/Adjustable) Cdin — mm [T 1°Alu (UMW704-1)
0J6) JRF  [JRF2L ] UMW705(RF/Alu) ____ Block
[JuMw725(RF-MID/Bra) Diff.
® L1 RF2 (OpUAdjustable) —— Block —J
DILEO) Option [JUMW706(RR-RWD) ___ Block [ Gear Diff. #
LJUMW511GM (RF/Alu) ] UMW707(RR-MID) __ Block [ Ball Diff.
Shock ' Front Rear Battery Placement: Foam: Transmission J
Shock Piston: O None [ Front [ Rear Motor
Shock Oil: # # O Screw [ Rear [ Mid-Ship 3 Gear
' [ None ] Mid-Ship 4 Gear
Shock Spring: [ Mid-Ship Laydown
o in mm in mm
Limiters: out mm out mm Battery Type J
Shock Length(A): mm mm O] straight
O-ring: A [ Separate
Short
Shock Top type: [] Alu(UM719/Std) []UM753-1 o ©
BallEnd type: Front: ]S [JM [JL
Rear: [JS [OM [JL F mm Ride Helght: R mm Type:
Truck Condition Win Tire Front Rear Traction Compound or comment:
J _gJ Wing Mount : ?J
[ Smooth [ISandy OBlast-S [ Narrow -
OBumpy  OsSoftDit | OBlastL  Cwide | 'serts
[ Low Truction []Grass [] Step-S Wing Angle : | Wheel:
O Med. Truction [1Blue Groore | L Step-M []4°
U Higt Truction [ Clay [ Step-L 07 Other Comment
[ wet O Dusty [1Step 2.0 010° | Motor:
Straight Lip: '
Round Pinion/Spur:

Ver.1.0




@ »HfEX P
EXPLODED VIEW s . o
<vovrEsTaL> -\

<Front Section>

97008-40H

27\ NN\ o\ UM129
Dy SN / E 97021H
) \ SN i, UM715 %
/ \ _ N R\ 5

\ ATX05MM e

UM712

um707

UM715
3x7x1mm

égmwm
@/

\ UM714
3x7x1mm 7 )
;} BRGO001TS
UM715 O
3x7x0.5mm

1-512605H
<KZRFTFYLT> . A
<Steering Section> . \ / e
\ N / /
\ NN ‘// // ,
AN AN
DN o/
BRG002 —& um129 AN S (/
N\
= = \ N ! \_,/’
um716 i/ AN N
\ N\
©— BRG002 . AN
BRG002—& - N o
=2 UM716 N
. 1-N4045F
UM716 —= ) N
N\
BRG002—& AR
UM716— A

e

97050M/(jw N
L 97050M
97021H (\\@ UM129 :
§

N
97008-40H N
or021H &y oo G

97021H 4%) 1-853010 —% UM717
97021H @

< v—>
<Chassis>

um717

uUm717

43



@ 5
EXPLODED VIEW
<Ny TY—FRILE—>

<Battery Holder> ‘%}/92638

Um702

<Yv¥Eeoiar> o \\\
<Rear Section> ya b
T T T T T T T T T T T T T I //
| UM522-02 § UMozz02 1 j
| xﬁ, - ums22:02 "= |
1 - N \ |
| | C \ |
| < N
I "% \ \
96643 R
: AN
|
I BRG001TS ./ UM128
|
|
Yns1o
@/ 3x7x2mm
O UM519
UM603B
LA230
for mid-ship 3x7x2mm
? LA253GM 97021H
QQ UM7138 W5202W
— BRGOO1TS
3x7x2mm Unthoas 1-NAO45F
LAW39 - A
A 1-N3033N LAWS0GM
97021H
UMS561
§ UM713B / @
1-N3033N LAW30GM LAW30GM
<FANEFIN—> W53036GM =~ _ .-~~~ ————- Mmoo A
/ e ® ') / Rear 1-E025 —<2 \
<Oil Shock> - ] — W5304GM

__-5P—UM753-1  W5303-09

W5303-01V | W5184-05

|
|
- |
_____________ - | -7 1-E025 \
@702k Front 1-£025 Lo um719 .
| W5303-09 | ‘ \
! 1-E025 I \
I UM719 | \
|
| UM753-1 | W5193-01 \
I - | \
1 P\ | \
;e UM753-1 | |
1o = W5184-04 | \
| | W5181-05— =
IW5303-03 W5181-05 i N
| W5303-04 | W5303-04GM .
|
| ORGO78 | ORGO78 Y
! I
| | |
! |
1G001-03GM I W5184-02
! l
! L W5184-05 XGS013 ! !
L | W5303-04GM i
! ! UM753-1 |
: < Tool > : |
W5184-02
XGS001 | W5184-0 @ I UM753-1 |
I W5303-04GM \ I ) !
! UM753-1 - U ! -9 '
| _ -9 | WD’? :
| ? UM753-1 W5303GM : |
| UM753-1 W5304GM I UM753-1 I
_____________________ W5303-04GM T

44




@5 X
EXPLODED VIEW

<FIEY> o
<Differential gear> -

_-~" 97030

_ \oo B =
-7 o oo -
| o o
UMW602 | o 5 A
fm——— o }_ - | ©00 ‘
| |
|
UM124 — 1 |
| | | BRG002 UM509
! | | UM515 UM119
|
| |
| |
|

<YNE—F—HXVERYIRX>
<Transmission of rear motor >

UM711

UM734

TIXY
Differential Gear

<TyrFIyTUXEV)AFXFVYRYIX>
<Transmission of 4 gear mid-ship motor>

1-N3024
3

um722

BRGO001TS
UmM5s24
UM723
i) == : ]

BRGO01TS
UMW513

BRGO001TS x ;
=

UM724B

Differential Gear

45




@ 7 fEX
EXPLODED VIEW

<TYFrIYT@FV)AFXFVYRYIRX>
<Transmission of 3 gear mid-ship motor>

uUM722

UM128
BRGOO1TS 1 Si3035
UM603B J @mm

3mm
UM708

®
) K DL1-323022
® 1-N3024

AN

UM753-1 3x7x2mm @
W5304GM
UM734
UM740 W5303-05

UMW513 \UM125

FIEY
Differential Gear

<TwkPyT@A—EFIU)AFXFVYRYIZX>
<Transmission of laydown mid-ship motor>

UM722

TIEY
Differential Gear

1-S13035
3x35mm

@\ il1-323022
) @\ 1-N3024
3mm
UM708
UM707

3x7x2mm BRGOO1TS =N

M7 \\ 5
UM753-1 3x7x1mm e\,
W5304GM i

W5303-05

®LBRGost

UmM736 UM524

<SRN YIN=TF9F>
<Slipper clutch>

UM603B
UM603B

)
UM516
1-N4056FN UM572 LA204

LA204
UM516

LA206-76

46




ANTIN—Y (1)

N—I%
Part Names
TyFRBIIE L —IL FRT 1) U4 (5x10x4/4Pcs)

XE
(Fi4R)

SPARE PARTS (1)

IN—Y %
Part Names
70V ¥ 2—ZXF4 (RB6)

*FOR JAPANESE MARKET ONLY.

XE(
(Fi4R)

BRG0OTTS| Fiuorine Shield Bearing (6x10x4/4pcs) 800 | | UMY07 | Front Shock Stay (RB6/Rear Motor) 500
R I i o | [ | ER S ST SR =g
vt By L E ST B P | | |uwnos |t Az e b (R0
o [0 |28 e e
IG001 | RTY VT T X RE— (A2 *B Y v Yi2pcs) 500 UM711 1) ¥ /N> /8— (RB6/RearE—% —) 500
-3GM | Spring Adjuster (Gunmetal/2pcs) Rear Bumper (RB6/Rear Motor)

s [T E 20
iAo 0 | o]
LA228 | &\ epension Shaf 05)(2.5) 400 | | UMTIS | &0 e e (B 550
LA230 glép:gn*’sic?n Ié(t?:f)t((zét)fl-)?)ZX-S) 400 UM716 gr:n:k/;i'z ge?(gé%)h (RBS) 500
ason| T2SERS UNOTOL B SR | | o | 2R e 50
73 |3 i 3 B o) [uwrs | ZHSI ST MR | o
oo 20T AT US| oo | || SRBYEAZI PSR ONZ) | s
LAWSS | e s Bueh (pcs) 500 | | UM721 | E0TS2 Viount lock TypecB (UM720) 450
ORGUT8 | O Ring (0 70ickiapes) 400 | | UM722 | 3 Sty (RBOMID Motar) 550
T e P I I ) R e
DA A i
) T PR g S
otz | o S | [ | 4T e
UM145 | S g Sheot 0 | UMt | ar i, Chossis (ATOTSTBRB6.6) | 200
UMS09 g—.ﬁj g(;\;':ts‘gt(gg%;gsB)S) 400 UM732 *S*Id’fe ngar—d féé?.%?‘e) 500
UmS14 (:\;e:\'rjJ C/o‘;rts;jt(g(sRsE);S) 300 | | UM733 é;}{;y'fa;tzget_(g%_‘é)F (RB6.6) 700
oMt | LSOO | o || s [ S e
N o e st SSESe ™ | oo | wrse | ST S (00t
sz | AP TSSO | s || unrss|[BE 5 7L e 0
o2t [ A LTI SRS | 0| [unnso| AP (ool
UMS61 | S eencion Shat 136 SRTS) 700 | | UM741 é;‘t‘{eius;ﬁqﬂ:’:) 600
owoss | S ATIRICI LN | | s 22 S I ETORSRS |
UNST2 | &0 Spring et (i 00 | | UMBOS | 5o 1D Boy (0L TiA RE6E) 2300
e 77 | o0 | | unonz| 2k (L TIVA ReO
um702 é;}‘iefy'ﬁéi’rlé";_(é%‘é)* (REO) 700 | |umwion| e KPRy T2 500
um70s | Y ¥BTNLY &A A LAty b (RB6) 550 W5184 | A— k1w T v a(Li2Pcs) 300

Rear Lower Bulk & Radio Tray Set (RB6) -02 Cartridge Bush(L/2Pcs)
MO8 | ear Uppor ik (R so0 | | "5 | Sk patiszrsnen)

47




ANTIN—Y (2)

N—Y%
Part Names

XE (T
(Fifk)

SPARE PARTS (2)

IN—YE
Part Names

*FOR JAPANESE MARKET ONLY.

XE
(Fifk)

W5184 | & > 78—01) > % (8Pcs) N T I51) X(3g)
205 | Shock O-Ring(8Pcs) 500 | | XGS153 | High Diff. Grease (3g) 850
i~ o3 = T ~
s ghgc/k\ ShgﬂYLzst)/(lipgg)/zpcs) 600 1-E025 Eé.ﬁga(é%ﬂ’égé)’ 150
I 0 kA JL(56% A X/E/2Pcs) v ~(Mdxd 5) 75 T (10A)
WS029W! £t Wheel(56 Size/White/2Pcs) 400 | |1-N404SF| \i(Mdx4.5) Flanged (10pcs) 200
1) X7 7R A — )L (2WD &4WD/2.24 Y#/E/2pcs) v F(M4x56) 75> F4 0> (GA)
W5202W| Rear Wheel (2WD &.4WD/2.25#White/2pcs) 600 | [1-NAOSSFN] Nui(m4x5.6) Flanged Nylon'(Spos) 200
WCR)TLFr 9 TALY FEVIRT Y3954 H(30) R = E Z(M3x35)(~ v 7 A/5A)
WS303GM] \/c Triple Cap Thread Big Bore Shock Set(30) 5300 | |1-S13035H| Byiton Screw(Hex/M3x35/5pcs) 300
W5303 | WCR)TFvyTALY K EvIRT Y399 r—Z(301pc) 1200 1-853008 + v kEX(M3x8/10A) 300
-01V_ | VVC Triple Cap Thread Big Bore Shock Case(30/1pc) Set Screw(M3x8/10pcs)
W5303 | a vy o—IL (Udpcs/EV O R7 > av s ) 300 1708 | BI7=TrTHRFYY 7Y ¥ (4pcs) 500
-03 | Shock Seal (L/4pcs/For Big Bore Shock) Color Antenna(Black/4pcs)
W5303 | Y—Ih—k) Y (HvA8)voRty NEYIRT Y39 H ) 1100 92638 AF v TE (10Pcs) 200
-04GM | Seal Cartridge(Gunmetal/2-Set/Big Bore Shock) Snap Pin(10Pcs)
W5303 | Y3 vs 7518=vty b2ty MNEYIRT V3w ) 3xsmmi Lty b
05 | Shock Plastic Parts Set(2-Set/Big Bore Shock) 450 96641 | 355mm Sim Set 450
W5303 | Y3 vV ER V(2R 2pes/EV I RT3 v ) 5x7Tmm< Lty k
09 | Shock Piston(2-Holes/2pcs/Big Bore Shock) 400 96643 5x7mm Sim Set \ 450
ws3oacu | VVC Y TNFryTALY FEYIRT Y3y 5ty M38) 5500 97008 | /\— K7 <+ R kO F(3x40mm/2pcs) 1000
VVC Triple Cap Thread Big Bore Shock Set(38) -40H | Hard Adju§t Rod (3x40mm/2pcs)
W5304 |WCHFYThE %y TALY FEYIRT Y399 7—RB800) | 1300 | | g7021n |48MmA-F R—ILIVF & F (L=10/23/28) 200
-01V | VVC Triple Cap Thread Big Bore Shock Case(38/1pc) Hard Ball End Set (L=10/23/28)
EvoR7Sav oA TY 5 (SIEL DI T F2pes) BT AT o h—\A FR—IL (31324 ~FIUMW123)
XGS001 | Bjg Bore Shock Spring (S/Pink/Soft/Zpcs) 1200 97030 | Tungsten Carbite Ball (3/32 Inch/UMW123) 2200
EvoR7YavIRT) VG UT—IVRIZT 47 L/2pcs) 5.8mmA—JLI > K (L=12/4pcs)
XGS013 | Big Bore Shock Spring(L/Gold/Medium/2pcs) 1200 97038 | 5:8mm Ball End (L=12/4pcs) 300
INATZT74 ~T1) X(39) 4.8mmAR—)LR 4 v K (M/4pcs)
XG8152 | High Graphaite Grease (3g) 850 97050M | 4 8mm Ball Stad (M/4pcs) 450

47 3>8—Y (1) OPTIONAL PARTS (1)

*FOR JAPANESE MARKET ONLY.

N—U%

Part Names

X ff
(Fitk)

N—Y%
Part Names

X E ffl
(Fith)

8 e B o] | sz | e oA *7
LAZ39 | R arivs Winghiedum Bowtarce) " | 5900 | | UNaC | & Bl Gear (1) 146 Pich 600
0200 | St B A 00| | unes | ATk 2T e 7
LA24T ZrigsIV\/;i(ng Zighig;)(ughmf) 500 UM326 étea:aﬁ:’)ilr;ign:Gtz;Jr(ZZ\zyr')(fﬁlQgi?c?he 77 600
ot | Bt b mB S REEE O | o || wwozr | B e e 7
o | e Ry | oo | | wweas | ST LS e
L2485 | S Wing (GO SRED) 700 | | UM329 | §7 Pirion Goar(20%3 48 Pien 600
e | 30 i i S o 0| | oo | ATk SO e 7
LAZS! | SAST ing(Lorge Typeisbnch) 00| | Ut | G i Coar Ve
| | A DR | o
e | Bif Bevel Seizxe) 900 | | UM333 | S Pirion Gear(3an 1148 Pich 600
ORGO3X é'f’ééﬁﬁ%'-k}’ng ((ge%g;iifiﬁ)?k))segcé 600 | |umasa |ZTIME=T ;(ﬁ'(r')(?/‘}t?mfhE vF 500
o | i 6 oo~ | %00 | U535 | S i oarss48 Picn
oRcus| ) S A SO ) 5 wo| | owase |7 hEST ST ns 7
TFW113 graampp%re/gIlhﬁ\t)?;léfgéclﬂ'll‘f:g/TFﬁ) 1300 UMS502 Fjrcl>:rl1ty St;g;;o?l \ﬁotﬁ(??sgs) 400
UM316C étgjaﬁ:’}ihign:Gjéz;/r(ng)anJD/i‘tlcshE‘y:f- 600 | | UM567 ,?r;t/stggggoﬁﬁotﬂﬁip?c) 450
M7 | B S 7S T W R A
e |3 S o |ovson| SIS 2L A2 e |
UM319C Sxt;aﬁ)i[r;ign:g;;(f;r')qay1P/i?c8he 7 600 || UMS70 éigpzr/lgglj—;ngS/gng;B ozpes) 2300
UM320C ét:eﬁ)ilﬁignletzz(?;r')(f/%fg)yi?ghe 77 600 | | UM5T1 éli;I:)pgrléh_e;/t(—REgo'F/{RBSc/j/lE;;ycs';/zpcs) 1000
ums21c étZ;HD)ihign:G€;(§¥§21}I§1lé?t%E 77 600 | |umeos | 57N E> @#{‘J,&@ﬁq 500
UMS22 | G Pirion Goar (5211148 Prcn ~ 100 | [ umsto | Z 7S ERE Y E ULTVASC) 600

48



A7 32—y (2) OPTIONAL PARTS (2)

IN—YH
Part Names
T 74 —R 1\ ¥ (2pcs/ULTIMA SC)

XE fif
(Fi4k)

AT L
Part Names
WC7IZE RS54 TXY(26T/MIDE—4—)

*FOR JAPANESE MARKET ONLY.

XE
(Fifk)

UMB11T | it Case Packing (2pcs/ULTIMA SC) 300 | |UMW718| \/\/C Aluminum Drive Gear (26T/MID Motor) 1000
T 7% 7 ~(2pcs/ULTIMA SC) XNy 9IA by HRBE/MDE—4—)
UM612 | piff Shaft (2pcs/ULTIMA SC) 700 | |UMWT19| goar Bulk Weight Set(RB6/MID MOTOR) 2000
FIRN)LT ¥ 7 (2pes/ULTIMA SC) J5ZX 78> FAJA Y75 (Type B/24g/RB6/RT6/SCH)
UMB13 | bif Bevel Shaft (2pcs/ULTIMA SC) 400 | |UMW722| grics Front Sus.Biock(Type B/24g/RB6/RT6 2000
UM730 | R/S—F* (48P-69T)(RB6) 400 UMw723| ZVE 782 FFR T8 95 (Type BIOGRBEIRTEISCE) | 4400
-69 | Spur Gear(48P-69T)(RB6) Aluminum Front Sus Block(Type B/10g/RB6/
ESCTL— k&N yF1J—X + v/3—(RT6) FILIRTT ) 5 Y 8R— (RB6/RT6/SC6)
UM787 | ESC Plate & Battery Stopper(RT6) 500 | |UMW724| A\iminum Steering Support(RB6/RT6/SC6) 1000
X7 v 1S—/NLY (RT6) 75 Z 1) X4 X 7KL & —(RF/MID)(RB6.6/RB6/SC6)
UM788 | Rear Upper Bulk(RT6) 500 | \UMW725B| B\ 2ss R-Sus.Holder(RF/MID/RB6.6/RB6/SCH) 2300
R« — (BLADE/RB6) 7L £XF I —Z% v v J(RBE/RT6/SCE/UMWE04)
UMBO3 | gjade Body (RB6) 2300 | |UMW726| Ajuminum Gear Diff.Case Cap(RB6/RT6/SCB) 1400
JL— FR7F 1 (ULTIMA RB6/0.6t) FLINYTFJ—KR My k(A2 A% 1) v 5IRBS)
UMBOSLW| 2 15de Body (ULTIMA RB6/0.6t) 2300 UMW728| Ajuminum Battery Post Set (Gunmetal/RB6) 900
JL— FLDRT « (RB6.6 LDW/0.6t) AF—ILT TN JLEY (L/2pcs/26T/RA/SCISCR)
UMBOSLW| £1- 46 1D Body (RB6.6/0.6t) 2300 | \VZWA17| Siee| Diff. Bevel Gear(L/26T/2pcs/R4/SC/ 2300
48mmAR—I)LR A v K (1N <> k4% A Tl4Pcs) AF—ILTIRRLEY v | (R4/SCISCR)
UMWS08B | 4 gmm Ball Stud (High Mount Type/4Pcs) 700 | [VZWA424] Steel Diff. Bevel Gear Set (R4/SC/SC-R) 5400
UMWS09GM SPE—4#—TJL—t (H2 A% v /RB5) 1900 VZW424| R F—ILT T AN JLEY (S/4pcs/10T/R4/SC/SC-R) 3400
SP Motor Plate (Gunmetal/RB5) -01 Steel Diff. Bevel Gear(S/4pcs/10T/R4/SC/
UMNS16GM | 7S U TH w7y hITTHY A5 Y 9 RBSIDKS FSRBSSP) |, Wo11sz| 13— FE=# >(18T-48P) 500
X Al Rear Hub Carrier Set(1'/Gunmetal/RB5/ZX-5 FS/RB5SP) Hard Pinion Gear(18T-48P)
74 K950 TRANNT(B2H Y A 51) 7 IRB5IZX-5/SC-R) N— R E =4 > (19T-48P)
UMWS23GM| \wjide Cramp Wheel Hub(52/Gunmetal/iRB5/zX-5/SC-R) | 1090 | |WOT19Z| Hard Pinion Gear(19T-48P) 500
AR—ILF 7+ v k (ULTIMA SC/DB/RB5/RT5) N— FE=# > (20T-48P)
UMWE0Z | g Diff, Set (ULTIMA SC/DB/RB5/RTS) 3800 | |WOT20Z| Hard Pinion Gear(20T-48P) 500
FYF Ity k (7)LF 1 < SC/IDB/RB/RT) N—FE=#> (21T-48P)
UMWE04 | Gear Diff. Set(ULTIMA SC/DB/RB/RT) 2000 | |WOT212| Hard Pinion Gear(21T-48P) 500
FILERTT2 TL—k (RB6) ANIARY fa3— FE=F U F(22T-48P)
UMWT01 | Ajuminum Steering Plate (RB6) 1500 | |W0122V! \/)et Coating Pinion Gear (22T-48P) 500
FILEH52 57— L (RB6) N— FE=# > (23T-48P)
UMWT702/ A1 iminum Crank Arm (RB6) 2100 WO123Z| Hard Pinion Gear(23T-48P) 500
FAUE Xt vk (RB6) N—FE=+ > (24T-48P)
UMW703 | Titanium Screw Set (RB6) 3300 | |WO124Z| Harg Pinion Gear(24T-48P) 500
UMW704 | V2 7 LEJF/\T ¥+ 7+ v(07RBE/ZX/RT/SC) 3700 Wo12sz| V= FE=7 >(25T-48P) 500
-0 V2 Aluminum Rear Hub Set(0/RB6/ZX/RT/SC Hard Pinion Gear(25T-48P)
UMW704 | R7ULTHhS5—E vk (V2 ZILIUXNT X% T) 450 | |wotam| 77X =5 — (3x6xemmiFT > A 5 1 5 l6pcs) 450
-02 Bearing Collar Set(V2 Al R-Hub Carrier) Aluminum Collar (3x6x2mm/Gunmetal/6pcs)
UMW704 | V2 7 LEU¥ N\T ¥+ 71vH0.5/RB6/ZX/RT/SC) 3700 wotasom | Z VS H 5 — (BXTx3mm/H > 4 5 1) 7 /6pcs) 450
05 | V2 Aluminum R-Hub Set(0.5/RB6/ZX/RT/SC) Aluminum Collar (3x7x3mm/Gunmetal/6pcs)
UMW704 | V2 7 LS /T F 17ty (17RBE/ZX/RT/SC) 3700 | |woraagu| ZV S D5 — (BxTxemmiB L A5 Y 5 /6pcs) 500
A V2 Aluminum R-Hub Set(1/RB6/ZX/RT/SC) Aluminum Collar (3x7x2mm/Gunmetal/6pcs)
T ILE) 7 HRKILE — (RF/RB6.6) FILEHS— BXTxImm/BTT 2 A5 1) v 7 [6pcs)
UMW703B| A\ iminum Rear Sus. Holder (RF/RB6.6) 2100 WO145GM | Ajuminum Collar (3x7x1mm/Gunmetal/6pcs) 500
UMW705 | R TS 2L —t vk 400 w5029 | 28> R4 —)L(56% 1 X/#/2Pcs) 400
-01 Sus. Bush Holder Set Front Wheel(56 Size/Yellow/2Pcs)
7 LS ¥ H R7k)LE — (RR-RWD/RB6) 1J xR A —)L (2WD &4WDJ/2.24 > F/&/2pcs)
UMW706| Ajuminum Rear Sus. Holder (RR-RWD/RB6) 2200 | | WS202Y | Rear Wheel (2WD &.4WDJ2.2 inch/Yellow/2pcs) 630
UMw707 | Z/VEU H RRILE — (RR-MID/RBS) 2200 W5303 | 3 v ER RV BR/2pcs/Ev RT3 v o) 400
Aluminum Rear Sus. Holder (RR-MID/RB6) -06 | Shock Piston(5-Holes/2pcs/Big Bore Shock)
UMW708 ) REE S/ ¥ —tvk (RB6-MID) 29200 W5303 | Y3 v P ER MY (672pcs/EV I RT3 vy H) 400
Rear Stabilizer Set (RB6-MID) -07 | Shock Piston(6-Holes/2pcs/Big Bore Shock)
UMW708 | R2E > S tvi (RB6-MID) 1200 W5303 [ T529V 39T EX Y (2poslE v R7 Y3V 5 A)
-01 Stabilizer Link Set (RB6-MID) -08 Blank Shock Piston(2pcs/Big Bore Shock)
UMW708| ¢5.8 POM 75> R—L (4pcs) 500 W5303 | Y3 vIER MY QR/200s/Ev I RT3 vy ) 400
-02 ¢ 5.8 POM Flange Ball (4pcs) -09 | Shock Piston(2-Hole/2pcs/Big Bore Shock)
UMW708 | RRE 544 —/3— (¢ 1.1/E>4/RB6 MID) 400 W5303 | Y3V ER MY @R/ 2008/ Ev RT3y )
11 | Stabilizer Bar (¢ 1.1/Pink/RB6 MID) 210 | Shock Piston(3-Hole/2pcs/Big Bore Shock) 400
UMW708 | RAESAH—/3— (¢ 1.2/L v K/RB6 MID) 400 W5303 | Y3V I EX MY @R/ 20cs/Ev RT3 v I H)
-12 | Stabilizer Bar (¢ 1.2/Red/RB6 MID) -11 | Shock Piston(4-Hole/2pcs/Big Bore Shock) 400
UMW708 | RZES A H—/\— (¢ 1.3/4 L > ¥ /RB6 MID) 400 XGS002 Ev)RT7YavIRT YUY (SIRTIA MNIT 47 LY T M2pe) 1200
-13 Stabilizer Bar (¢ 1.3/Orange/RB6 MID) Big Bore Shock Spring(S/White/Medium Soft/2pcs)
UMW708 | RBE S A —/3— (¢ 1.4/4 T 0B—/RB6 MID) 400 ¥GS003 | £V 2RT Y399 2T UL G (SIA—L FISFAT L2pes) | o0
-14 Stabilizer Bar (¢ 1.4/Yelow/RB6 MID) Big Bore Shock Spring(S/Gold/Medium/2pcs)
FITAYRBE A Vv o—TOTFY bo—LEy b EvoR7Yavs AT U5 (SILY RIZT 47 Lur— Ri2pcs)
UMW709 ULTIMA RB6 Chassis Protective Tape Set 1600 XGS004 Big Bore Shock Spring(S/Red/Medium Hard/2pcs) 1200
A—RoaVRTY F IR M7 A7 —LE v FRB6) EviR7>395RT 7 (S/4 TA—/N— F/2pcs)
UMW710 Carbon Composite Front Sus. Arm Set(RB6) 1000 XGS005 Big Bore Shock Spring(S/Yellow/Hard/2pcs) 1200
A—RravRI Y )X TRT7—Lt v FRB6) EvoR7Y 3wy 2T 5 (SIA LY VIR—18—1v— Ri2pcs)
UMW711B Carbon Composite Rear Sus. Arm Set(RB6) 1100 XGS006 Big Bore Shock Spring(S/Orange/Super Hard/2pcs) 1200
h—Roa VRS Y F7RY FFuFLT—LE Y MRB6) EvoR7avsRT YT ELSIY T F2pcs)
UMWT12| Carbon Composite Front Knuckle Arm Set 600 XGS011 | Big Bore Shock Spring (L/Pink/Soft/2pcs) 1200
A—RravkROy IRV FNTFY )Ty F(RBOE) Ev)RT7Yav I RT G (URTA MNIT 47 LY 7 Mpe)
UMW713| Carbon Composite Front Hub Carrier Set 800 XGS012 | Big Bore Shock Spring(L/White/Medium Soft/2pcs) | 2%
h—RoavkRSy F70Y R ¥ Ui—25—(RB6) EvoR7vavsRTULT ULy F/SF4 7 L= F/2cs)
umwri4 Carbon Composite Front Shock Stay(RB6) 700 XGS014 Big Bore Shock Spring(L/Red/Medium Hard/2Pcs) 1200
A—iRraviRYy M) x4 28— R F—(RB6/RearMotor) EvoR7avy 2T U4 (U4 TA—/n— Fi2pcs)
UMWT15 Carbon Composite Rear Shock Stay(RB6) 900 XGS015 Big Bore Shock Spring(L/Yellow/Hard/2pcs) 1200
UMWT16 A—RY VR b)Y 4 2 18—Z T —(RBE/MID motor) 800 XGS016 Ev)RT7 Y3y ) 2T U5 (UA LY OIR—8—n—Ri2pcs) 1200

Carbon Composite Rear Shock Stay(RB6/MID

Big Bore Shock Spring(L/Orange/S-Hard/2pcs)

49




TS5 LRE—4S—

IN—Y%
Part Names
VORTEX VST2X PRO 13.5T 75 ¥ L AE—42 —(JP)

XE
(Fi4k)

BRUSHLESS MOTOR

AT L
Part Names
VORTEXVST2 LW 75 LRE—H—9.5T

*FOR JAPANESE MARKET ONLY.

XE
(Fifk)

Vortex VST2 Pro LW 540 8.5T

ORI28284| \/ortex \/ST2X Stock BL Motor 13.5T-JP Ver 12000 | |ORI28312| /ooy VST2 Pro LW 540 9.5T 13800
onza TSI LT 5 | o | [ RO AT |
o SISO T2 | oo | [onamn] SO T T | o
ORI28308| VORTEXVSTZ LW 72 &/ L 2 £—5—6.5T 13800 | |ORI28324| VORTEXVSTZPROXLW 85T J5 2 LAT=5= | 13800
oraon CTEEEN =TT | | [ RO NAT AT |
ORi26311| VORTEX VST2 LW J5 3 LXE—5— 85T 13800

ESC ELECTRIC SPEED CONTROLER * FOR JAPANESE MARKET ONLY.

N—Y%

X E i

N—Y%

XE

Vortex R10.1 2S

Part Names (F24kR) Part Names (FiiR)
VORTEX R10 STOCK (ZERO/2-3S) Vortex DSB-R Plus 7 > 2 )L 705 5 Lk v 7 A
ORIB5120| yiortex R10 Stock (ZERO, 2-38) 12000 | [ORIB5153) yiortex DSB-R Plus 4500
ORi65 128 YORTEXR10.1 75 & L RESC(170A28) 23000

/ { 7__ I) - BATTERY *FOR JAPANESE MARKET ONLY.

N—Y4%

Part Names

X E ff
(Fik)

IR—V%

Part Names

X E
(Fith)

N—Y%

Part Names
Syncro KR-331 Z{S#&(E f)

X E ff
(Fik)

ORI10356| 27 % K73 52 NiIMH 7.2V-1800 (S 75 7) N 7w A LN — 3000 7.2V Ni-MH /3 7 1) — 2800
Rocket 2 NiMH 1800 (Deans Plug) -84528 | MUSCLE POWER 3000 Ni-MH Battery
0% k3w %2 NiMH 7.2V-3700 (S 75 7) R246 | ¥ v R JL/X7—3600 7.2V Ni-MH /3w 7 1 —
ORI10358| Rocket 2 NiMH 3700 (Deans Plug) 3700 | *| o455 | MUSCLE POWER 3600 Ni-MH Battery 3400
R246 | v R JL/X7—2200 7.2V Ni-MH /3w 5 1J — 2000 | % R246 | X % RJLsST—3600HV 7.2V Ni-MH /¥ 7 1) — 4500
-8451B | MUSCLE POWER 2200 Ni-MH Battery _8454 | MUSCLE POWER 3600HV Ni-MH Battery
JamR PROPO

N—Y%

Part Names
H—7k KS4031-06W

*FOR JAPANESE MARKET ONLY.

X E ff
(Fith)

N—Y%

X E ff

82135 | Syncro KR-331 Reciever 5000 82274 | SERVO KS4031-06W 5000
82136 | Sfnero Touch KT-492PT 24000 | |ORIBB026| Vo gt Speed Sorvo vDSa Hu 1008 ) | 12000
82137 | SYnere KR-431T Reconer 8000 | |ORIBB02T| Yy Dratial roraua Semvs vbSa HYss0y ) | 12000
82138 | Sncro Touch KT439PT KRAST a6t 26000 | {ORIE8028| VOSSN XS 1007 Low Profie aemvo 3 A ) | 12000
82273 | JERu0 Ko 5007 00MW 6000

TIAhHIIL CHEMICAL

N—Y%

*FOR JAPANESE MARKET ONLY.

X E ffl

Part Names

(Fik)

Part Names

(Fith)

50

1 NG i gy e | n| | (BT
o7 [ eSO | o | oot S B su L)
96178 I_Elogti:]e(?\lllgditgnqjsgﬁggt?\%())cc) 1200 || XGS152 Ig\ri?e/fﬁrﬁérgazelz%;)x(39) 850
s S 20 | s B B B
96508 Hg zi?\t{G;ang A 800



»*

I8

TOOL

*FOR JAPANESE MARKET ONLY.

Part Names

(Fik)

Part Names

N—=U#H X E M N—=U# X TE fii

Part Names (Feik) Part Names (Fidk)
36133 | KRF Anm Reamer (3.0mm). 2000 | | YKWOO1| &ifaight Reamer(3.05) 2800
36135 | KRE Turmbucke Wrenons0s g gag | 1800 | | vkwoss| KANA TOOE Fi wranch orvert ) 1700
36219 | S5 koifa Edge Reamer 1800 | | vanoiss?s) KANAL TOOL el Pom Drvertr gmmy | 2200
36219P | SE A2 Edge Roamer Pras 2000 | | vivwoz08] EANA| TOOL Fio wramoh briver(z.ommy 1800
36261 | KRE Siameee PC-Body Seiseors Straghi 500 | | veutzeps) KANAT TOOL Ball ot Drverta ommy. | 2200
36262 | KRF Siaivecs PC.Body Sciseors Curve 500 | | ko258 KANAI TOOL Fiex Wiranch briverts o) 1800
i e ) M T vy o S
wosser A B R RN ) R P e A
R At ) W AR o
R246 | F¥onN—4—TT5v9 -5~20° 1200
-8192 | Camber Gauge Black -5~20

7 7 _‘z -H- IJ - ACCESORY *FOR JAPANESE MARKET ONLY.
ACE XEH ACE X E {if

(Fith)

1700BK | 2o e Sk e P 180 | [80823R | BO ¢ 20 BN AR 4 R hr220m) 4000
1700KP grﬁ;ﬁ&'ﬁgi‘ls?(s)lf>7 180 876138 @82&8 é:;:r'jlﬁgég;gs 5500
1700KY ?}?ﬂf&,’{%‘(’g(s)’flu_ 180 | |87614B | kvoang g;’g,;gégg&'\" 7500
17018K | 2 B Sk e 2P 250 | |876158 | KYOSHO Camiing Bac (- 8500
1701KP ?}iﬁé}‘%iﬁ“"ﬁa"" 250 | | 87617 ga’ﬁr'j;g&;e’_?@) 3800
1701y | SRk R T MT =27 250 | | 87618 | KYOSHO Gamying Case ey 4200
17028K | 2o St koo 22 320 | | 87619 | KYOSHO Gamying Gase (Ko 4200
1702KP gg&ggi{?(L)E>7 320 87823 gggﬂg ggﬁg%’gg 3000
1705 | 2o Rtametioiancey 2o 500 | | 87962 | Apven(koaSHe Loe/ack) 1600
1706 | 25 Ketemiatapionesy ¥ oPCs) 500 | | 96184 | B ore bR 12) 200
1707 | 25 Feemiat<dlones) ~ T PeS) 500 | | 96186 | Rupber Seale arsbmmbiac) 1000
1708 | 23 Atomaiocinony o) 500 | [964418 | o T 20X D) 300
1796BL | Sl Gitcone Tonetion) ") 700 | |oeaazs | ST TS 300
1796R | S Gnoams Tetatrad) ) 700 | | oea43 | b G720 300
179636 | $inct Gitvons Teneomare aeayt - ) 700 | |AKASB201| AR Soeon Dt Shoct Large) 800
36218 | Snoek Absaber Pro Hotder Wingnet 700 | {AkA9E02| AR RAGER BACKPAGK WICNGH SACK. 8800
36218R | Znoex Absather Pro Hotder MemetRed 700 | | KASBI03| AKA MEDIUM GINGH B o™ 900
36228BK| Harmarace S Typa Low (GTact) 1600 | |AKa9E304| AR “ARaE GRGH SAGK oo™ 1000
36228R | o e o o ] 1600 | *| S | G s g Foado, 00 5000
80460 | B o5 X 16000 | | Rt | S e 1™ 500
80461 | EZb% 6800 | *| R248 | 202 e e Taamoomm 500
80462 | 7600 BO% 1800 | *| F2t® | Gine ey Goble 170" 500
80463 | pARTa BOK I 1800 | | Tieay | Shisone Someor Cople 166mm 500
80464 | pARTS B M 550 | *| 5203 | Siidone Seneer Capio 10 500
80465 | parTa BOXS 150 | *| e | oy i oy T Spcs. 250
80466 | paRTa BOX 58 400 | *| R | oy in oy T Bt 300
808238K | B9 K 20 S e e e1220m) 4000 | K| Rt R e ot Tor B e e 300

51



N—Y4%

Part Names

A4

XE
(Fifk)

OlL

*FOR JAPANESE MARKET ONLY.

ATVE

Part Names

XE
(Fi4R)

Sio200| G2 0400 o0 | [stomos| 2500 0
Siozso| QU1 280 40co oo | [somsos| Gy om0 00
susouns| ST, 300 8000 1100 | [sizono | G225 2000 4060
suaons| ST 80 8009 o0 | [siaooo | Gz, 5000 400
susans) S22, 400 800 1100 | [siaooo | S22, 000 fdoco
susans) ST 480 8000 1100 | [sisooo | G227 5000 400
susavs| ST 500 8000 1100 | [sieooo | Gz 8000 doco
suasns] ST 80,8000 1100 | [sirooo | Gz 7000 fdoco

EX -3y hE

N—Y4%

Part Names

XE
(Fifk)

SCREW - NUT etc.

IN—VE

Part Names

% FOR JAPANESE MARKET ONLY.

X il
(Fi4R)

El) >4 (E2.5/10A) R 2 E Z(M3x35)(~ v 2 Z/5A)
1-8025 E-Ring(E2.5/10pcs) 150 1-813035H| Bytton Screw(Hex/M3x35/5pcs) 300
F v ~(M3x2.4/10A) Fy v TEX(M3x6/7 5 > SfH/BA)
1-N3024 | Nuf(M3x2.4/10pcs) 200 | |1-S23006F| o) Screw(M3x6/Flanged/5pcs) 400
v F(M3x3.3) /4 0> (5A) F v TEZR(M3x8/5A)
1-N3033N | Nut(M3x3.3) Nylon (5pcs) 200 | | 1-S23008 | cop Screw(M3x8/5pcs) 200
1-N3033NA| ¥ F(M3x3.3) 74 O (FILZ/TIL—/5A) F oy TER(M3x12/5A)
B | Nut(M3x3.3) Nylon (Aluminium/Blue/5pcs) 300 1-823012 | Cap Screw(M3x12/5pcs) 200
1-N3033NA| T F(M3x3.3) 74 O (ZILS/L v F/BA) ] * v TER(M3x20/5A)
R |Nut(M3x3.3) Nylon (Aluminium/Red/5pcs) 300 1-823020 | cap Screw(M3x20/5pcs) 200
H-N3033NA| 77 F(M3x3.3) 74 B Y (FIL S/ JL/IA—/5A) F v v TEX(M3x22/5A)
S | Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs) 300 1-823022 | cap Screw(M3x22/5pcs) 200
F v MM3x4.3) T4 O (5A) * v v TER(M3x25/5A)
1-N3043N | Nut(M3x4-3) Nylon (5pcs) 200 1-823025 | cap Screw(M3x25/5pcs) 200
H-N3043NA| T ¥ F(M3x4.3) T4 O (FILZ/TIL—/5A) F v v TEZX(M3x30/5A)
B | Nut(M3x4.3) Nylon (Aluminium/Blue/5pcs) 300 1-823030 | Cap Screw(M3x30/5pcs) 200
1-N3043NA| 7 F(M3x4.3) ¥4 O (F7ILS/L v F/5A) . HJEZ(M3x6) (N Y X/10A)
R | Nut(M3x4.3) Nylon (Aluminium/Red/5pcs) 300 | |1-S33006H| F|4t Head Screw(Hex/M3x6/10pcs) 300
1-N3043NA| T R (M3x4.3) FA4 B (FZIL S/ ILIN—/5A) i Y5 EX(M3x8) (Y7 X/M10A)
S| Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs) 300 | [1-S33008H| £yt Head Screw(Hex/M3x8/10pcs) 300
1-N4O45FNA| TV F(M4x4.5) 75 0D T4 O (FILIITIL—/AR) 300 1.533010H| & 7 EZ(M3x10)(~ v & Z/10A) 300
B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc) ) Flat Head Screw(Hex/M3x10/10pcs)
1 NOLEFNA T F(Mdxd 5)75 > FA Ao (7 L 2/T— FAR) 300 1553003 | £~ EX(M3X3/10A) 200
G Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc) ) Set Screw(M3x3/10pcs)
I NAO45ENA] T F(MAxE 5) 75 oS FA O S(7 L S/L Y F/AR) 300 1553004 | £~ EX(M3x4/10R) 200
R Nut(M4x4.5)Flanged Nylon(Alumi/Red/4pc) Set Screw(M3x4/10pcs)
¥ F(Mdxd 5) 75 > (10X) £y FEZ(M3x5/10A)
1-N4045F Nut(M4x4.5) Flanged (10pcs) 200 1-853005 Set Screw(M3x5/10pcs) 200
1-N4045F | v F(M4x4.5) 725 2 (RF—ILITIL—I8A) 300 1-S53006 v kEX(M3x6/10A) 200
B Nut(M4x4.5) Flanged (Steel/Blue/8pcs) Set Screw(M3x6/10pcs)
1-N4045F | 5 ~(M4x4.5) 75 22 (RF—)LIL v FIBA) 300 1553008 | £ FER(M3x8/10A) 300
R Nut(M4x4.5) Flanged (Steel/ Red/8pcs) Set Screw(M3x8/10pcs)
K%~ E R (M2.6x5)(~ v 7 Z/10X) ] £ FEX(M3x10/10A)
1-812605H) Byiton Screw(Hex/M2.6x5/10pcs) 400 1-853010 | Set Screw(M3x10/10pcs) 200
KRB 2 E Z(M3x6)(~ v 7 Z/10A) ) £ FER(M3x12/10A)
1-8130068H| Bjtton Screw(Hex/M3x6/10pcs) 800 | | 1853012 get Screw(M3x12/10pcs) 200
KRB 2 EZ(M3x8)(~ v 7 R/10N) . 7 v ¥ v —(M2x6x0.4/10 X)
1-813008H)| yjtton Screw(Hex/M3x8/10pcs) 300 | |1-W200604) \asher(M2x6x0.4/10pcs) 200
K& 2 EZ(M3x10)(~ v 7 Z/10X) . 7 S % —(M2.6x7x0.5/10X)
1-813010H) B jtton Screw(Hex/M3x10/10pcs) 300 1-W260703| \yasher(M2.6x7x0.5/10.A) 200
RE 2 EZ(M3x12)(~ v 7 Z/10X) . T S % —(M3x8x0.5/T0A)
1-813012H| B jiton Screw(Hex/M3x12/10pcs) 300 | |1W300805 | \asher(M3x8x0.5/10pcs) 200

52




L . . . . . . S . . T &

AW - A ) —

N—Y%
Part Names

XE
(Fi4R)

WHEEL / TIRE INNER

N—Y4%
Part Names

*FOR JAPANESE MARKET ONLY.

X E fff
(FifR)

ARAZ3T1IW 1AI§GB1L§1G%¢E$\‘/6 E\égﬁvﬁﬁrél(gg&tﬁ%)zms 700 | | AKA33012 }:/118 QLEE? I;EE_AI)?bgl:rC)%EI:)_ C(Ili)L—fl/r:ljsjElE{/'l'z(]éz)FT/chs) 700
wazsi11Y| 415 OaUAGY B REAR Ven oo AE T Rpes | 700 | H|acaasote A0 e B G Bl RerTioort | 650
T R ot o ) et o B N
| NAL OB ET EVO0RLL QLI A) | 700 | ] stz | Byt Sosed G DB L7 E185031 | 11

N—Y%
Part Names

X E ff
(Fik)

ACE

Part Names

9 ’f ’\" TI RE *FOR JAPANESE MARKET ONLY.

X il
(Fith)

s LIDEE )T NPACTL /L2 s | e AW Z Wodaebapred2 2650103 g
arson] VISSEIRINPACTAICIREER) | 00| #fszsnun| B 7 1S ok St 20 2060
s | IS TSRS TYEO VT (B MCIT | 2200 | #fvaue| B0 7 Mo S 20620609
| 1 EEEOMBACT PRI | oo | oz s S Saimr @210 | g
worazen| JLSESEIO YO D EAL (AT | gono | wlosame| Sty L7 MASaEm G210
oz 10D CHANTNK WO FL AT | 100 | s Eas o S Te 21800
sz F1F-2UD7E O M 2262011 | 500 | 4 szians] o, F BT GHE TS
sz S AR AL e 152 1000 | #|vzsai | EpLe% 17 MC Eecton 2276238 )
sz Sy QIS L 617503 1000 | #| | LS ST M e 22 2t
] o oy DIPPESE HeSIOL2622002) | i | sz | EP g P2 2B 1)
o] o oy QIDEEH HOEST 2262505) | 00| | iz | By Sl 22162312
sz S5 DTN Prme 221 | 500 | sz | S A Bockade 22810

53



}REXRFHEHBREIRIFR28FE2HTIAREDLNTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTVIN=") AT a2 IN=")DBATE

KINSOBATERFZBFEAICRSETWLEEET

MEE OB EDUIED B LTUESTIBATHANRT/IN—Y P ATV /Ii— Y EEA
IhLBeol L JEERDICETENTEET,

9 - O/ —VERETEEBALTVERID BECAFRVEEE. 1YY —%y "B
e S TR SEERS TEAT TN TEST,
REEZF X UHEMERIAHIC K 2EERFIFFR20E3B31HZH > TRTIBTWE
WTEBDEITDTFHTHELIZETW)
OERD ZHAIIEL TRERRE (BH) & BBICREFBRIBETT,
MXEBZIWHEICE D REEFHEDPELRD XITOTTROENERAEEICTSERSLESI L,

XBEITFEARIZE - LBREICBIRBEEFEX LOERICED, ENdHBas L)
XITDTHOMUHTTHELIEE,

1.FTRBEETERDHLIEEZ W,

FTIE BEKDOBIEN COEBZELBEVNKRDO W EWHBBICSRIELEZTV SHED/N—Y DTEED
BNIZEIBATEE T 2O /BURRAE 2R FEICBRDEBAD R L—XICIRDET,

r

BIETHED/I =YD R EFRMUINESIGEE T REBDOIAY Z4 V=Y BEXRE ZHBEINIEZDHTEXTEEXT,

AV SAVNR—YVEEBIE CHFLD/IN—YDRBVPHESFZEERLBICTEX L LESVW.EEERBRRESZE I LW ZITNh
BB TI BERDODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

A: BURERIAE TRER B: KIECRER/IN—VYZ C: ZEXHISHM3~4HT
NR=YDRELHEEE EXULREZXILAS, BERDOCHED. HEIC
H#RI %, BEIFLET,
G AVSIY
ﬁﬁﬂ{%gyﬁf 2 /V—‘VIE%E
BURIEIGZD
ATYA—H
BENTY,
. J

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

RIEICITHBWSEEE. ZER—LAR—YADREA Y Z1 03y I HSERUIAHES W,

p
A=Y NTERBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IVRDA VTV I ANS
REAYZAavT w20y LT\
MAEQRIO—RZERT THAAATWEES
CEBEBYAIMITZIERATELEST . MEERIF
EANDSZZHALIEEL,

uNLlNE SHE Aoy avI (A —Ry ) THHRL

AHDBEIF2EE (BRI LYY M—R R
BV ISERV W ITET DT
fEEWN,

REHatt
T243-0034 #HF/IREAHMT153

OBEVWA IR 1I—Y—HRTET
B 046-229-4115 BHEE : B~ (MSA%ER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

IR ML TR A DBV A

—RE

BT, #ELTHTEFLVDALEVREET *“L\i Lfcs. TBAWREWE
RFEEE fcld. RE1—Y—HEABNGRVEELEE
RE1I—Y—HEABNEHAVEEORIE. HEFEL 7‘17‘1(75\ TEEDHEEWEE AR
ICRHEBEZCERADD A, FAXEIEBETExY < LETL

RENDHSRWSHET r?‘]'\ﬁl—"f—*ﬁ?ﬁgj
REICBEVSEDRIE. TREI—T—HERZEIICTERS T
BREIVWEEDRIE. BFiciEam i BukEHEE % B %@52.\ #8537 HUREREAZE ONRN— I, 17128 S, 5P
(F—No.)ZRWBGE, BEIXEFMICHEMSELEEL,

szcosmnaeid:046-229-4115 =msmcosmuatis AR~2mERESEER<)13:00~19:00,
rxcosmoat:046-229-1501 [XGL mnen sensn i oue nusaie
FECOBMLEEE T 243-0034 R IR BEAT MF153 REKNSH 1—Y K=

............................................................................................ A R A ool

SHVESEAR

SEWEERMIE. FAXEIFEMETE XIS EL, EEFES RECRADOIAEZEBELTIEEET,
BXDFEIE. SAVEGERBOIC—Z2REL LT

[ & No.34302 EEEE ULTIMA RB6.6 )
AL | e = R CE wm & A B
gﬁfﬁ AX—h—% i SR E gy
JUhF
R4 R/CEE # -3
cEe |
Es i
Zig?f B ( ) FAX ( )
HE~$E(H$EI’&B?<)13 00~19:00 CEHE K AT AL BRI : B | 2{INo.marm )
N
BRIVWEETEAR 81 RESEEOR— P REES(F—No)EALSLL HANCBAMITIHALEE,
\_ J

*REEFRRH T, BEROBAABROFREICAZANTEYET. BEHRLY D, EXRUEHVELZBE L THY AEFHROBEABRICOEE LTI, ()~C)DIBEERERMTE=FIcRRMH
LIEYBIRT2E53G LB EEA. ()BEROBEFDEFELZZI IR, QERICEDEMREREZVEE. Q)T —ERADRHDHLHDOEFLICHTT 158,



THE FINEST RADIO CONTROL MODELS

RER—LR—

www.kyosho.com
RS
T243-0034 #HZ)IIEEARTMF153
[A—h—tsRoMESSEERLT @ 1 — Y —HHREEEEE 046-229-4115
ZRIRCEELAHELES, | BEWEEIE : AE~EEW@RBEZKR<)13: 00~19: 00

60111607-1 PRINTED IN JAPAN



	34302_ULTIMA_RB6.6_IM_ 1
	34302_ULTIMA_RB6.6_IM_ 2
	34302_ULTIMA_RB6.6_IM_ 3
	34302_ULTIMA_RB6.6_IM_ 4
	34302_ULTIMA_RB6.6_IM_ 5
	34302_ULTIMA_RB6.6_IM_ 6
	34302_ULTIMA_RB6.6_IM_ 7
	34302_ULTIMA_RB6.6_IM_ 8
	34302_ULTIMA_RB6.6_IM_ 9
	34302_ULTIMA_RB6.6_IM_10
	34302_ULTIMA_RB6.6_IM_11
	34302_ULTIMA_RB6.6_IM_12
	34302_ULTIMA_RB6.6_IM_13
	34302_ULTIMA_RB6.6_IM_14
	34302_ULTIMA_RB6.6_IM_15
	34302_ULTIMA_RB6.6_IM_16
	34302_ULTIMA_RB6.6_IM_17
	34302_ULTIMA_RB6.6_IM_18
	34302_ULTIMA_RB6.6_IM_19
	34302_ULTIMA_RB6.6_IM_20
	34302_ULTIMA_RB6.6_IM_21
	34302_ULTIMA_RB6.6_IM_22
	34302_ULTIMA_RB6.6_IM_23
	34302_ULTIMA_RB6.6_IM_24
	34302_ULTIMA_RB6.6_IM_25
	34302_ULTIMA_RB6.6_IM_26
	34302_ULTIMA_RB6.6_IM_27
	34302_ULTIMA_RB6.6_IM_28
	34302_ULTIMA_RB6.6_IM_29
	34302_ULTIMA_RB6.6_IM_30
	34302_ULTIMA_RB6.6_IM_31
	34302_ULTIMA_RB6.6_IM_32
	34302_ULTIMA_RB6.6_IM_33
	34302_ULTIMA_RB6.6_IM_34
	34302_ULTIMA_RB6.6_IM_35
	34302_ULTIMA_RB6.6_IM_36
	34302_ULTIMA_RB6.6_IM_37
	34302_ULTIMA_RB6.6_IM_38
	34302_ULTIMA_RB6.6_IM_39
	34302_ULTIMA_RB6.6_IM_40
	34302_ULTIMA_RB6.6_IM_41
	34302_ULTIMA_RB6.6_IM_42
	34302_ULTIMA_RB6.6_IM_43
	34302_ULTIMA_RB6.6_IM_44
	34302_ULTIMA_RB6.6_IM_45
	34302_ULTIMA_RB6.6_IM_46
	34302_ULTIMA_RB6.6_IM_47
	34302_ULTIMA_RB6.6_IM_48
	34302_ULTIMA_RB6.6_IM_49
	34302_ULTIMA_RB6.6_IM_50
	34302_ULTIMA_RB6.6_IM_51
	34302_ULTIMA_RB6.6_IM_52
	34302_ULTIMA_RB6.6_IM_53
	34302_ULTIMA_RB6.6_IM_54
	34302_ULTIMA_RB6.6_IM_55
	34302_ULTIMA_RB6.6_IM_56

